
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Parts
Manual

(IT
1000 Amp

-..+‘1’ II I

W A B)
Redistribution or publication of this document
by any means, is strictly prohibited.



GENERAL INFORMATION

For parts or service, contact thedeaier from whom you purchased this equipment or refer to your bkare
Authorized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO, from
Onan nameplate.

1 1
MODEL AND SPEC NO.

t 1
SERIAL NO. I

I I

For handy reference, insert “YOUR”
nameplate information in the spaces above.
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Cabinet-Dust Proof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A?, A13

,Cabinet-Open Construction . . . . . . . . . . . . . . . . . . . . . . . ..Al 1,A12

Cabinet-Standard (Automatic) . . . . . . . . . . . . . . . . . . . . . . . .. A5. A6

&binet-Standard (Nor&Automatic) . . . . . . . . . . . . . . . . . ,A9, A1O

~harger.Batie~( 2Ampere) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D5

Ci’targer-Bat’terY (300 iVlilliampere) . . . . . . . . . . . . . . . . . . . . . . . ..D6

clock-Exerciser . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C4

Panei-Meter and Lamp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B1 -B3

F%neEModuiar Controi . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B5-B8

Panei-Reiay Type . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . CI1-C14

panei-Swinging (Sp= A) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B9-B11

Panei-Swinging (Begin Spec B) . . . . . . . . . . . . . . . . . . . . . . .. Cl-C3

Reiay-Auxiiiary Stafting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . c1o

ReiayTime Deiay Preheat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C7

Reiay-Time Deiay Retransfer . . ...*.. . . . . . . . . . . . . . . . . . . . . . . . C9

Sensor-Battery Voitage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C5

Sensor-Over Voitage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C6

Sensor-Voitage (Sirigie Phase) . . . . . . . . . . . . . . . . . . . . . . . . ..s . .
D1

Sensor-Voitage (Three Phase) . . . . . . . . . . . . . . . . . . . . . . . ..D3. D4

Switch-Retransfer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C8

Switch-Transfer (2 and 3 Poie) . . . . . . . . . . . . . . . . . . . . . . .. D7. D8

SwitchTransfer(2 and 3 Poie Programmed Tmnsition) . . . . IX, 010

Switch-Transfer (4 Poie) . . . . . . . . . . . . . . . . . . . . . . . . . . . . D1l, D12

Switch-Transfer(4 Poie Programmed Transition) . .. D13. D14

Switching Assembiy (2and3Poie) ..* . . . . . . . . . . ..*... El. E2

Switching Assembiy (4 Poie) . . . . . . . . . . . . . . . . . . . . . . . . . . E3, E4
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This catalog applies to the OT Transfer Switches as indicated below. Parts are arranged in sections. Each
illustrated part is identified by a reference number corresponding to the same reference number in the
parts list for that group. Parts illustrations are typical. Using the MODEL and SPEC NO. from the switch box
nameplate select the parts that apply to your transfer switch. Unless otherwise mentioned in the
description, parts are interchangeable between models. Throughout this catalog, front of transfer switch is
the door side. Right and left sides are determined by facing the cabinet doors.

MODEL IDENTIFICATION

OTUCD
SERIES
(3T - Designates

Transfer .Switch
Series T-

SWITCH TYPE

U- 2 & 3 Pole
P- 3-Pole, single phase

over-lap switched
neutral

N - 4-Pole, single-phase,
over-lap switch
neutral

STARTING CIRCUIT
A Non-Automatic (no-start

circuit)
C 2-wire, 24-volt
D 2-wire, 12-volt
E 3-wire. 12-volt

8

TRANSFER SWITCH COMBINATIONS
D

H

K

L

M

N

R

s

NEMA#l cabinet MHBS-MO
(2) Aux contacts, both
sides
Same as”D” except open
construction.
Programmed Transition added
to’’ D,” 1 -Aux. contacts
Programmed Transition added
to “H,” I-Aux. contacts

Dust-proof cabinet added to
,,D ,

Dust-proof cabinet added to
“K “
Same as’’ D’’except noaux
contacts- Usewlthnon-a[~to.
Same as’’ H’’exceptnoaux
contacts -Use with non--auto

100 4/ 12 02 c

I

Spec Letter advances
with manufacturing
changes (A to B, B
to C,etc.)

I Meter-Lamp Combination
1 through 20

L
Control Accessory Group
10-15 AutOnEillC (nr)t

CSA approved
above 301V)

20-25 Automat!c (CSA
approved)

51-55 Non-Automatic

VOLTAGE CODES

1 120 1$3,2-wire
3 120/240, I@, 3-wire
4 120/208, 3L?,4-wire
4X 277/480, 30, 4-w!re
50 120/240, 3@,4-wire

Delta
7 220/330, 3@, 4-wire
9X 3471600, 30, 4-wire

NOTE: For 50 Hz add
a “5” In front of
voltage code.

AMPERE RATING
100, 150, 225, 280, 400,
600, 800, 1000

Redistribution or publication of this document
by any means, is strictly prohibited.



1

-_-.L..__& .,.—...——
.

-1

.4

“5

.5

.6

“$

-=27

“7

-8
9/
28

On

~.,
------+

1
I

—.
25
26 17 13 . 12

L o::: .........
.. ....

i......

%--

----
L+

1(2
11

30

36
3$
35

33

\
31

I CL!
40

M-1026

Redistribution or publication of this document
by any means, is strictly prohibited.



REF.
NO.

1

2

3
4
5

6
7
8

9
10
11
12

13
14

15
16
17

18

19

20

21
22
23
24
25

26

CABINET ASSEMBLY (AUTOMATIC)
TRANSFER SWITCH COMB! NATIC)NS D,K

cn.__cl_-cl/–– _

PART CITY. PART
No. USED DESC!?:IWON

CABINET ASSEMBLY CONTROL
301-4823 1 2 and 3 Pole Transfer Switch

(Includes Parts Marked ‘)
301-5134 1 4 Pole Transfer Switch

(Includes Parts Marked $.)
813-0096 6 $’Screw, Machine - Round Head

(#10-32 X 1/4”)
853-0008 ; $’Washer, Lock - ET (#10)
301-4510 *“Box, Control
301-4503 1 $’Support: Controi Box

Center
406-0420 1 $’Strike, Latch”
301-4745 1 Bracket, Disconnect Plug
813-0009 4 $’Screw, Machine - Round Head

(#10-32 X 7/16”)
854-0010 4 +’Washer, Lock - IT (#IO)
860-0008 12 $’Nut, t+SX (#8-32)
853-0005 12 $’Washer, Lock - ET (#8)
DOOR, RIGHT HAND
30?-4583 1 *2 and 3 Pole Transfer Switch
301-5133 1 +4 Pole
301-4499 “, +’Door, Left Hand
812-0148 2 $’Screw, Machine - Round Head

(1/4-20 X 1/2”)
854-0014 8 ‘Washer, Lock - IT (1/4”)
301-4578 1 $’Bracket, Swinging Panel
300-1138 ‘1 $’Mounting Package - Meter

Panel (Includes Parts
Marked A)

301-3895 1 $* APia!e, Meter pane!
Mounting

870-0299 10 $* ANut, Hex - Swivel
Washer (1/4-20)

812-0079 8 +’ASCrew, Machine - Round
Head (#8-32 x 1/2”)

856-0002 8 $’AWasher, Lock - EIT (#8)
860-0008 2 $’ANut, Hex (#8-32)
150-0302 4 $* ASpaCW
301-5382 1 $ABracket, Terminal Block
812-0066 2 ~~.screw, Machine - Round

Head (#6-32 x 3/4”)
856-0001 2 $* AWasher, Lock - EIT (#6)

REF. PART QTY. PART

NO. NO. USED DESCRIPTION

27 323-1129 1 +’Guard Receptacle
28 518-0402 2 I’Clip, Speed
29 403-0931 2 *’Bolt, Eye - Lifting
30 HARNESS, WIRING (Includes Parts Marked E)

338-1060 1 1 Phase IJnits (2 and 3 Pole)
3 Phase Units

338-1060 1 Voltage Codes 4, 5D, 4X, 54
55D, 54X (2 and 3 Pole)

338-1260 1 Voltage Codes 4, 5D, 4X, 54,
55D, 54X (4 Pole)

339-1098 1 Voitage Codes 7, 57
(2 and 3 Poie)

338-1270 1 Voltage Codes 9X, 59X
(2 and 3 Pole)

31 323-0900 1 EReceptacle, TwistlocK
32 332-1697 1 EBlock, Terminal
33 RELAY, lNTERPOSING

307-1545 1 3,4,5 D,53,54,!j5D
307-1546 1 4x, 54x

34 406-0363 2 Pin, Hinge
35 406-0370 1 Pin, Latch
36 508-0177 1 Washer, Nylon
37 CLAMP, LOOP

332-1356 2 3/4” Diameter
332-1414 6 5/16” Diameter
332-0050 6 1/2” Diameter

38 306-1380 2 Spacer, Mountina -4 Pole
Transfer Switches

39 301-3524 1 Plate, Striker -4 Pole
Transfer Switcnes

40 332-1698 1 Strip, Marker (1 thru 14)
41 301-4506 1 Panel, Front
42 812-0150 4 Screw, Machine - RH

(1/4-20 X 5/8”)
43 854-0014 8 Washer, Lock - IT (1/4”)

● - Parts included in 301-4823 Cabinet Assembly.
$ - Parts included in 301-5134 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package
Q - Parts included in Wiring Harness Assemblies

338-1060, 338-1098, 338-1270 and 338-1260.
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REF. PART
NC9. NO.

1 301-5308

2 301-5306
3 813-0096

4 853-0008
5 301-4503
6 406-0468
7 323-1129
8 301-4338
9 518-0402

10 813-0009

11 854-0010
12 301-5047

13 812-0148

14 854-0014
15 812-0150

16 854-0014

17 301-4578
18 403-0931
19 860-0008
2Q 853-QOQ5
21 301-5304

22 301-5302

23 t395-0183

24 895-0184

25 895-0187

26 406-0454
27 406-0253

CABINET ASSEMBLY, DUST PROOF (AUTOMATIC)
TRANSFER SWITCH COMBINATIONS M,N

0-!’ . . –

UTY. - PART
USED DESCRIPTlON

1

1
6

6
1
1
1
1
2
4

4
1

2

2
4

8

1
2
12
12
#

1

4

2

2

2
1

Cabinet Assembly, Control
(lr~cludes Parts Marked “)

“Box, Control
‘Screw, Machine -l?ound Head

(#10-32 X 1/2”)
“Washer, Lock -ET(#l O)
“Support, Control Box Center
‘Strike, Latch
“Guard, Receptacle
‘Bracket, Disconnect Plug
‘Clip, Speed
‘Screw, Machine - Round Head

(#10-32 X 7/16”)
‘Washer, Lock IT (#8)
‘Panel Assembly, Front -

4 Pole Transfer Switches
‘Screw, Machine - Round Head

[1/4-20 X 1/2”)
“Washer, Lock - IT (1/4”)
‘Screw, Machine - Round Head

(1/4-20 x 5/8”) -4 Pole
Transfer Switches

‘Washer, Lock - IT (1/4”) -
4 Pole Transfer Switches

‘Bracket, Swinging Panel
“Eye Bolt, Lifting
‘Nut, Hex (#8-32)
‘Washer, Lock - ET (#8)
“Door, Right Side (Includes

Parts Marked A)

●Door, Left Side (Includes
Parts Marked T)

‘ATStrip, Weather (15.31” of
1/4 x 1/2”)

‘ATStrip, Weather (56.06” of
1/4 x 1/2”)

‘ATStrip, Weather (56.06” of
1/4 x 3/4”)

‘ABar, Latching
●Af-iandle, Lock (With Latch)

n.—-n/-—
REF.
NO.

28

29
30
31
32

33
34

35

36
37
38
39

40

41
42

43
44
45
46

47
48
49
50

PART
NO.

301-5445

301-5624
895-0202
895-0200
895-0198

895-0197
895-0201

895-0199

406-0425
301-5062
860-0008
526-0003

526-0015

862-0001

C3TY. PART
USED DESCRIPTION

1 ‘Mounting Assembly, Meter
pa~el (Includes parts

Marked .)
1 ‘*Door and Plate Assembly
2 ‘. Strip, Weathe~
2 ‘-Strip, Weather (9” of 3/16 x 3/8”)
2 ‘-Strip, Weather (32.5” of

l~8x 1/4”)
2 ‘~’Strip, Weather (4” of 1/8 x 1/4’4)
2 “-Strip, Weather (33.75” of

3/’16 X 3/8”)
2 ‘@Strip, Weather (5.65” of

3/16 X 3/8”)
3 ‘@Screw, Panel Latch
1 ‘*Window, Displav

18 ‘*Nut, Hex (#8-32)
18 “~Washer, Flat (11/64” ID x

3/8” OD X 1/32” Thk)
6 ●Washer, Flat (9;32” ID x

9/16” OD X 1/16” Thk)
6 “Nut, Hex (1/4-20)

HARNESS, WIRING (INCLUDES PARTS MARKED 1)
338-1060 1 2 and 3 Pole Transfer Switches
338-1260 1 4 Pole Transfer Switches
332-1697 1 EBlock, Terminal (14-Place)
323-0900 1 ZReceptacle, Twistlock
332-1698 1 Strip, Marker (1 thru 1$)
RELAY, INTERPOSING
307-1545 1 3,4,5 D,53,54,55D
307-1546 1 4X, 54X
406-0363 2 Pin, Hinge
406-0370 1 Pin, Latch
508-0177 1 Washer, NYlon
CLAMP, LOOP
332-1356 2 3/4” Diameter
332-1414 6 5/16” Diameter
332-0050 6 1/2” Diameter

* - Parts included in 301-5308 Complete Cabinet Assembly.
A - Parts included in 301-5304 Right Door Assembly.
t - Parts included in 301-5302 Left Door Assembly.
o - parts included in 301-5445 Mounting Assembly.
E - Parts included in the Wiring Harness.
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REF. PART
NO. No.

1 301-4872

2 813-0096

3 853-0008
4 301-4510
5 301-4503

6 406-0420
7 301-4745
8 813-0009

9 854-0010
10 860-0008
11 853-0005
12 301-4870
13 301-4499
14 812-0148

15 854-0014
16 301-4578
17 300-1138

18 301-3895

19 870-0299

20 812-0079

21 856-0002
22 860-0008
23 150-0302
24 301-5382
25 812-0066

26 856-0001
27 301-4861

CASINETASSEMBLY (NON-AUTOMATIC)
TRANSFER SWITCH COMBINATIONS 13,R

o?—_-n-–-/–– _

C3TY. PART
USED DESCRIPTION

1

6

6
1
1

1
1
4

4
12
12
1
1
2

2
1
1

1

10

8

8
2
4
1
2

2
1

Cabinet Assembly, Control
(Includes Parts Marked “)

*Screw, Machine -Round t-:ead
(#10-32 X 1/4”)

“Washer, Lock - ET (#10)
‘Box, Control
●Support, Control Box

Center
‘Strike, Latch
*Bracket, Disconnect Plug
‘Screw, Machine - Round

Head (#10-32 x 7/16”)
‘Washer, Lock - IT (#10)
*Nut, Hex (#8-32)
●Washer, Lock - ET (#8)
‘Door, Right Hand
‘Door, Left Hand
“Screw, Machine - Round Head

(1/4-20 X 1/2”)
‘Washer, Lock - IT (1/4”)
‘Bracket, Swinging Panel
‘Mounting Package - Meter

Panel (Includes Parts
Marked A)

“APlate, Meter Panel
Mounting

‘ANut, Hex - Swivel Washer
(1/4-20)

‘Ascrew, Machine - Round Head
(#8-32 X 1/2”)

*AWasher, Lock - EIT (#8)
“ANut, Hex (#8-32)
● ASpacer
‘ABracket, Terminal Block
‘Ascrew, Machine - Round Head

(#6-32 X 3/4”)
*AWasher, Lock - EIT (#6)

Panel, Meter

~IEF. PART QTY. PART
NO. NO. USED DESCRIPTION

29
30
31
32
33
34
35

36
37
39

40
41

42

43
44
45
46

47

48
49
50
51

52

406-0363 2
406-0370 1
508-0177 2
332-1356 2
332-1414 6
332-0050 1
HARNESS, WIRING
338-1253 1
338-1255 1
308-0481 1
308-0480 1
LAMP, INDICATOR
322-0146 1
332-0147 1
338-1258 1
315-0374 1

301-3499

315-0375
332-1468
332-1663
815-0387

812-0066

332-1651
508-0074
301-4506
812-0150

854-0014

1

2
1
1
4

2

1
2
1
4

8

Pin, Hinge
Pin, Latch
Washer, Nylon
Clamp, Loop
Clamp, Loop
Clamp, Loop

Transfer Switch Combination D
Transfer Switch Combination R
Switch, Selector (Key)
Switch. Push Button

Normal
Emergency
Harness, Wiring - Lights
Transformer Assembly -

Stepdown (Includes Parts
Marked t)

tBracket, Transformer
Mounting

l_Transformer, Stepdown
*Block, Terminal
tStrip, Marker
TScrew, Machine - Round

Head (#6-32 x 1/4”)
lScrew, Machine - Round

Head (#6-32 x 3/4”)
tCover, Protection
tWasher, Insulator

Panel, Front
Screw, Machine - Rourrd

Head (1/4-20 x 5/8”)
Washer, Lock - IT (1 ‘4”)

* - Parts included in 301-4872 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package.
T - Parts Included in 315-0374 Transformer Assembly

Redistribution or publication of this document
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CABINET ASSEMBLY
(OPEN CONSTRUCTION - AUTOMATIC AND NON AUTOMATIC)

TRANSFER SWITCH COMBINATIONS H,L,S

cm _— cl___ r3/ _––

REF.
?-lo.

PART
No.

QTY. PART
USED DESCRIF$TiON

REF.
No.

31

32

33

34
35

36

37

39

40

41

42

43

44
45

46

47

48

49

PART QTY. PART
No. USED DESCRIPTION

332-2206 2 H3tock, Terminal (3 Place) -
Voltage Codes 3,4,5D,4X
53,54,55 D,54X (Automatic)

3~2-1541 1 EBlock, Terminai (6 Place) -
Voltage Codes 3,4,5 D,4X,53
54,55 D,54X) (Automatic)

RELAY, INTERPOSING -
(Automatic)

307-1545 1 3,4,5 D,53,54,55D
307-1546 1 4x, 54x
301-4863 1 Panel, Meter (Non-Automatic)
HARNESS, WIRING (Non-Automatic)
338-1254 1 Transfer Switch Combinations H
338-1256 1 Transfer Switch Combinations S
PLATE. LEGEND - TRANSFER SWITCH COMBINATIONS

1

1
1

2
1
1
2

2

1

1

1

1
2
1
1
2

2

2

1

1
1
1
1

12

16

4

16

2

2

2

301-4848 Cabinet Assembly (Automatic)
(includes Parts Marked ‘)

‘Box, Control
‘Guard, Receptacle

(Automatic)
‘Clip, Guard (Automatic)
‘Strip, Marker (Automatic)
●Strip, Marker (Automatic)
‘Nut, t-k?x(#8-32) -

Brass (AIJtomatic)
*Washer, Flat - Brass

(.200” ID x 1/2” OD X
1/16”) (Automatic)

*Harness, Wiring
(Includes Parts
Marked T) (Automatic)

‘tBlock, Terminal
(14 Place) (Automatic)

*tReceptacle, Twistlock
(Automatic)

*Strip, Marker (Automatic)
*Pin, Hinge (Automatic)
*Washer, Nylon (Automatic)
*Pin, Latch (Automatic)
“Clamp, Loop (3/4”

Dia. ) (Automatic)
*Clamp, Loop (5/16”

Dia. ) (Automatic)
‘Clamp, Loop (1/2”

Dia. ) (Automatic)
*Screw, Machine - Round

Head Brass (#8-32 x
5/8”) (Automatic)

*Grommet, Rubber (Automatic)
‘Strip, Marker (Automatic)
‘Strip, Marker (Automatic)
*Strip, Marker (Automatic)
*Screw, Machine - Round

Head (#8-32 x 1”) (Automatic)
●Washer, Lock - ET

(48) (Automatic)
*Screw, Machine - Round

Head (#8-32 x 3/8”)
(Automatic)

‘Nut, Hex (#8-32)
(Automatic)

‘Screw, Machine - Round
l-lead (#6-32 x 3/8”)
(Automatic)

*Washer, Flat - Brass
(.17’2” ID X 3/8” OD X

1/32” Thk) (Automatic)
*Nut, Hex (#6-32) (Automatic)

1
2

301-4847
323-1129

3
4
5
6

518-0402
332-1469
332-1699
871-0007

7 526-0062

8 338-1049

H,L,S, (Non-Automatic)
308-0485 1 Load Shed
308-0486 1 Normal - off-Emergency
308-0481 1 Switch, Selector (Key)

(Non-Automatic)
338-1258 1 - Harness, Wiring - Lights

(Non-Automatic)
315-0374 1 Transformer Assembly -

Stepdown (Includes Parts
Marked A) (Nc)n-Automatic)

301-3499 1 ABracket, Transformer
Mounting (Non-Automatic)

315-0375 2 ATransformer, Stepdown
(Non-Automatic)

332-1468 1 ABlock, Terminal
(Non-Automatic)

332-1663 1 AStrip, Marker (Non-Automatic)
815-0387 4 AScrew, Machine - Round

Head (#6-32 x 1/4”)
(Non-Automatic)

812-0066 2 A. Screw, Machine - Round
Head (#6-32 x 3/4”)
(Non-Automatic)

332-1651 1 ACover, Protection
(Non-Automatic)

508-0074 2 AWasher, Insulator
(Non-Automatic)

LAMP, INDICATOR (Non-Automatic)

9 332-1697

323-0900

11
12
13
14
15

332-1698
406-0363
508-0177
406-0370
332-1356

16 332-1024

17 332-0050

18 870-0081

19
20
21
22
23

508-0144
332-2203
332-2205
332-2204
812-0084

24 853-0005

25 812-0077

332-0146 1 Normal
332-0147 1 Emergency

. - Parts incilJded in 301-4848 Cabinet Assembly,
t - Parts included in 338-1049 Wiring Harness.
E - Parts included in 338-1226 and 338-1227 Inter Connection

Wiring Harness.
A - Parts included in 315-0374 Transformer Assembly.

26

27

860-0008

812-0061

526-004828

29 860-0006
30 HARNESS, WiRi NG - iNTER CONNECTiON (Includes Parts

Marked E) (Automatic)

338-1226 1 Voitage Codes 3,53

338-1227 1 Voltage Codes 4,5 D,4X,54,55D
54x

Redistribution or publication of this document
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METER-LAMP CCII!IIBINATION PANELS (1 THROUGH 18)

IEF. PART QTY.
No. No. LISED

1 PANEL, METER
301-4117 1

301-3504 1

301-3505 1

301-3506 1

..

301-3507 1

301-3508 1

OT.-tl –.__-

PART
DESCRIPTION

With t-folesfor3 Lamps-
Panel Combinations 17,18

With Holes for 6 Lamps and
Ammeter - Panel Combinations
1,2,3,4

With Holes for 6 Lamps, DC
Ammeter and AC Voltmeter -
Panel Combinations 5,6,7,8
13,14,15,16

With Holes for 6 Lamps, DC
Ammeter, AC Voltmeter and
Selector Switch - Pane/
Combinations 5,6,7,8,13,14,15,16

With holes for 6 Lamps, DC
Ammeter~2)AC Ammeters, Voltmeter,
Frequency Meter, Running
Time Meter’and Voltage Switch -
Panel Combinations 9,10,11,12

With Holes for 6 Lamrx, DC
Amme’cr(2)AC Amrneters,Voltmeter,. . —
trequency Meter anct Running
Time Meter - Panel Combina-
tions 9,10,11,12

2 HARNESS, WIRING-METERS
338-0882

338-0883
338-0885

338-0884
338-0886

338-0887

338-1046

338-0883
338-0883

338-1257

338-1201
3 338-0661

4 338-0659

5 315-0374

6 301-3499

7 ,315-0375

8 332-1468.

9 232-1663

1
1
1
1

1
1

1

1

1
1

1

1
1

1

1

1

2

1

1

Panel Combinations 1,2,3,4
Panel Combinations 5,6,7,8

1 Phase Units
3 Phase Units

Panel Combinations 9,10,11,12
(Includes Terminal Block)
1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,54,55D
3 Phase Units - Voltage

Codes 4X,9X,54X,59X
3 Phase Units - Voltage

Codes 7,57
Panel Combinations 13,14,15,16

1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,4X,9X,54,55D,
54x,59

3 Phase Units - Voltage
Codes 7,57

Panel Combinations 17,18
Harness, Wiring - Lamps

(Normal and Emergency)
Panel Combinations 2,4,6,8,
10,12,14,16,18

Harness, Wiring - Lamps
(Battery Volts) - Panel
Combinations 3,4,7,8,11,12,
15,16

Transformer Assembly - Step
Down (Includes Parts
Marked ‘) - Panel Combina-
tions 2,4,6,8,10,12,14,16,18

“Bracket, Transformer
Mounting - Panel Combinations
2,4,6,8,10,12,14,16,18

“Transformer, Step Down -
Panel Combinations 2,4,6,8,
10,12,14,16,18

“Block, Terminal - Panel
Combinations 2,4,6, f3,10,12,
14,16,18

‘Strip, Marker - Panel
:40~6bj~tions 2,4,6,8,10,12,

!,

al —n ---
f3EF.
NO.

1(I

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

pA~~ QTY. PART
No. USED DESCRIPTION

815-0387 4

332-1651 -1

508-0074 2

332-0537 1

“Screw, Machine - Pan Head
(#6-32 x 1/4”) - Panel

~40;6b;8ations 2,4,6,8,10,12,
!,

‘Cover, Protection - Panel
~j~6b~8ations 2,4,6,8,10,12,

!,
“Washer, Insulating - Panel

~40y6bn8ations 2,4,6,8,10,12,

Block, Terminal (4 Place) -
Part of Wirina Harness -
Panel Combinations 9,10,1 l,I2

332-1517 1

315-0377 1

LENS AND BEZEl_
322-0141 1
322-0141 2
322-0141 3

322-0141 5
322-0107 1
302-0807 1

322-0146 1

322-0147 1

Strip, Marker - Panel
Combinations 9,10, ?1,12

Transformer, Step Down -
Panel Combinations 9,10,
11,12- Voltage Codes 4X,
9x,54x,59x

Panel Combinations 4,8,12,16
Panel Combination 17
Panel Combinations 2,3,6,7,

10,11,14,15
Panel Combinations 1,5,9,13
Lamp, Indicator - Over Crank
Ammeter, Charge (DC) -

Pane~ Combinations 1,2,3,4,
5,6,7,8,9, ~0,11 ,12,13,14,
15,16

Lame, indicator - Normal -
Pa’n’el Combinations 2,4,6,8,
10,12,14,16,18

Lamp, Indicator - Emergency -
Panel Combinations 2,4,6,8,
10,12,14,16,18

LAMP, INDICATOR -LOW BATTERY VOLTAGE-
PANEL COMBINATIONS 3,4,7,8,11,12,15,16
322-0114 1 Units with 12 Volt Starting

Circuit (D and E)
322-0126 1 Units with 24 Volt Starting

Circuit (C)
LAMP, INDICATOR -H IGHBATTERY VC)LTAGE -
PANEL COMBINATIONS 3,4,7,8,11,12,15,16
322-0115 1 Units :with 12 Volt Starting

Circuit (D and E)
322-0127 1 Units with 24 Volt Starting

Circuit (C)
VOLTMETER (AC) - PANEL COMBINATIONS
5,6,7,8,9,10,11,12
302-0421 1 Voltage Codes 3,4,5 D,53,54,55D
302-0422 1 Voltage Codes 4X,7,54X,57
302-0423 1 Voltage Codes 9X,59X
AMMETER (AC) - PANEL COMBINATIONS 9,10,11,12
302-0416 2 Voltage Codes 3,53
302-0416 1 Voltage Codes 4,5 D,4X,7,9X

54,55 D,54X,57,59X
TRANSFORMER, CURRENT - PANEL COMEllNATlONS
9,10,11,12
302-1051 2 Voltage Codes 3,53
302-1051 3 Voltage Codes 4,5 D,4X,7,9X

54,55 D,54X57U59X
METER, FREQUENCY-PANEL COMBINAT1ONS 9,1011;12

50 Hertz
302-0fi95 1 Voltage Codes 53,55D,57
302-0894 1 Voltage Code 54
302-0893 1 Voltage Codes 54X,59X

60 Hertz
302-0811 1 Voltage Codes 3,5D,7Redistribution or publication of this document

by any means, is strictly prohibited.



OT ... -

FIEF. PART (NY. PARl-
Ncl. NQ. USED DESCRIPTION

302- 081(J 3 voltage COd(? 4
302-0809 I V(>ltage codes 4X9X

28 METEFI [?UNNlNt2”TlfvlE
[Janel Comblnalions 9,10.11,12

302-046{1 1 Voltage Codes 53.54,55D,57
302-0468 t Voltage Codes 54X,59X
302-0466 1 Voltage Codes 3,4,5D,7
302-0465 1 Voltage Codes 4X,9X

Panel Combinations 13,14,15,16
302-0468 1 Voltage Codes 53,59X
302-0469 1 Voltage Codes 54,55D,57
302-0470 1 Voltage Codes 54X
30~_046~ 1 Voltage Codes 3,9X
3op-04fj~ 1 \~ojtage Codes 4,5[3,7

n ,/.D

REF. PART CITY. PAR-I
NO No. lJsEf3 DESCRIPTION

3020467 1 VOl!agt? Chdf? 4x
:):) 304 0!>36 1 Fleslstor (9000 -Ohm, 50 Watt)

Panel Cotmblnatlons 13,14,15,16
Voltage Code 9X

30 308-0022 1 Swltctl, Selector - Voltage -
Panel Combinations 5,6,7,8,
9,10,11,12

31 JUMP ER-PANEL CO MHINAl-10NS5,6,7,8
9,10,11,12
332-0592 3 V91U-N3C?~0’dCS 4,5 D,4X,9X,54.

55n,54x!59x
332-0592 4 Voltage Codes 7,57

‘ - Parts incltjded III 315-0374 Transformer Assembly

Redistribution or publication of this document
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REF. PART Q’TY.
No. NO. USED
1 30, 4727 2

2 301-3593 1

~nm H AR rYmTRclL ACCESSWIY PANEL-------- . ------
ACCESSORY GROUPS 10,11,12,13,14,1520,21 ,22,23,24,2!5

3 PLUG, KEYING

332-1276 6
332-2114 6

332-1276 8
332-2114 8

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

4 332-1469
5 332-1699

7
7

9
9

9
9

13
13

10
10

14
14
1
1

OT_tl –_.

PART
DESCRWTICN

Bracket and Fastener -
Begin Spec B

Cover, Rack - Accessory
Groups 10,11,12,13,20,21,
22,23

Accessory Groups 10 and 20
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,’7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 11,12,13,21,
22 and 23
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 14 and 24
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 15 and 25
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Stri~. Marker (1 throuqh 12)
Strip; Marker (H, Rem~te,

B+, Grd, 1 through 11 and 53)

6 GUIDE. PRINTED CIRCUIT BOARD-ACCESSORY
GROUPS 14,15,24,25
323-0814 12 Spec A
323-1084 12 Begin Spec B

7 301-3487 1 Plate, Cover - Exerciser
clock opening in panel -
Accessory Groups 10,11,15,
20,21,25

8 332-0604 1 Block, Terminal (5 Place) -
Accessory Groups 10,11,15,
20,21,25

-tl/cl_. n
REF. PART QTY. PART
NO. NO. USED DESCRIPTION

9 860-0006 2 Nut, Hex (#6-32) - Accessory
Groups 10,11,15,20,21,25

10 850-0020 2 Washer, Lock - Spring (#6) -
Accessory Groups 10,11,15,
20,21,25

11 332-1043 1 Jumper, Terminal Block -
Accessory Groups 10,11,15,
20,21,25

12 CLOCK, PLANT EXERCISER (120 Volt) -ACCESSORY
GROUPS 12,13,14,22,23,24
307-1104 1
307-1102 1

14 300-0780 1

15 300-0937 1

15 300-0780 1

16 300-0937 1

16 300-0780 1

17 300-0780 1

18 MODULE, VOLTAGE

wO-UtJ4 i 1

300-0848 1

19 300-0937 1

50 Hertz
60 Hertz
Module, Under Voltage Sensor

(Line) (See Separate Group
for Components)

Module, Blank - Voltage
Codes 3,53

Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X,54,55 D,57,54X!
59X (See Separate Group
for Components)

Module, Blank - Voltage
Codes 3,53

Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X,54,55 D,57,54X, ~
59X (See Separate Group
for Components)

Module, Under Voltage Sensor
(Generator) (See %?parate
Group for Components)

Units with 12 Volt Starting
Circuit (D & E)

Units with 24 Volt Starting
Circuit (C)

Module, Blank - Accessory
Groups 10,15,20,25

19 MODULE, BATTERY CHARGER -Accessory Groups 11,12,13
14,21,22,23,24 (See Separate Groups for
Components)
300-0793 1 Units with 12 Volt Starting

Circuit (D & E)
300-0794 1 Units with 24 Volt Starting

Circuit (C)

Redistribution or publication of this document
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ACCESSORY GROUPS 10,11,12,13,14,15,20,24,22,23,24,25

QT ---- El ..-.
PART cl-n’. PART
NC?. USED DESCRIPTION

PvtODLJLE , BY-PASS !S’TA13TSI”OP) -Acce$so!y ~K)LlpS

10,15.20,25 (See Separat~? Eirc,~~psfor Cor~lporlents)
300-0921 1 UrlIts with 12 Volt Start!ncj

Circuit (D & E) - Spec A
(0-15 Sf?c start; 0-10
Minute Stop)

3001059 1 LJnits with 12 Vc!t Starting
Circuit (D & E) - Spec A
(0-10 Minute Start;
0-10 Minute Stop) - Optional

300-0922 1 Units with 24 Volt Starting
Circuit (C) - Spec A
(0-15 Sec Start: 0-10 Minute
stop)

300-1060 1 Units with 24 Volt Starting
Circuit (C) - Spec A
(0-10 Minute Start;
0-10 Minute Stop) - Optional

300-0921 1 Begin Spec B
MODULE, BY-PASS (Tr~r]sfer) (Se,e Separate Groups
for Components)
300-0927 1 Accessory Groups 10,11,12,

13.15,20,21,22,23,25 -
Spec A

300-1675 1 Accessory Groups 10,11,15,
20,21,25- Begin Spec B

300-1188 1 Module, Time Delay - Transfer-
Retransfer - Accessory Groups
12, 13,14,22,23,24 - Begin
Spec B (See Separate Groups
for Components)

300-0924 1 Module, Time Delay - Transfer
- Accessory GrOUp5 14,24-
Spec A (See Separate Group
for Components)

300-0937 1 Module, Blank - Units with
2 Wire Starting Ctrcuit
(c & D)

300-0926 1 Module, 2 to 3 Wire Converter-
Units with 3 Wire Starting
Circuit (E) (See Separate
Group for Components)

300-0937 1 Module, Blank - Accessory
Groups 10,11,12,13,15,20,
21,22,23,25

MoK)u LE, F3ATTERY voL-rAGE sENsoR-Acc EssoRY
GROUPS 14,24 (See Separate Groups for
Components)
300-0”796 1 Units with 12 Voli Starting

Circuit (D & E)
300-0797 1 Units with 24 Volt Startincj

Circuit (C)
3071199 1 Relay and Bracket, f?etrans-

fer (120 Volt) - Accessory
Groups 12,1314,22,23,24
SPI?C A (St?e Separate Group
for Compcjnerlts)

‘31J0-(JS) :;;’ 1 Modu!e, Blank - Accessory
Groups 10,11,15,20,21,25
anc Groups 12, 13,14,22,23,
24 Begin Spec B

300-0937 1 Modlilf?, 131a[ik - Accessory
~~r(][~ps 10,11,15,20,21,2:)
i~no {:>ro~ips 12’t:l, ;4,22 ,23
:!4 Ri.x]irl Sper,; F’3

:fl)(’).[)g:i: 1 !vtod(ll (?, F31!311k ,Accfw5\) f)/
i:;r{]ljps IL,2?I

:1,(.)(J(I,’[jl ) 1 lI;fI;f(jijlt, {.)vt; l Voii;i(][,3f::IL,:)r
(1 ,I)i.!i At.t;t*w;{jry

-Di n .-..EI
REF. PART QTY.
No. NO. uSED

2 ,’ 300-0937 1

2/ 300-09:3”7 1

27 300-0780 1

28 300-0937

28 300-0937

28 300-0780

29 300-0937 ‘--””” ‘“-” 1

30 300-0937 1

31 300-093”7 1

32 307-1058 1

33 307-1058 1

34 307-1058 1

34 307-1058 1

35 307-1058 1

36 307-1058 1
37 338-0677 1

PART
DESCRIPTION

14.24 (See Separate Group
for Components)

Module. Blank - Accessory
GrcILJpS 15,25

Module, Blank - Accessory
Grou~ 14- Voltage Codes
3,53

Module, Over Voltage Sensor
(Line) Accessory Group 14-
Voltage Codes 4,5 D.7,4X,9X,
54,55 D,57,54X,59X and
Accessory Group 24 (See
Separate Group for Components

Module, Blank - Accessory
Groups 15,25

Module, Blank - Accessory
Group 14- Voltage Codes
3<53

Module, Over Voltage Sensor
(Line) Accessory Group 14-
Voltage Codes 4,5 D,7,4X,
9X,54,55D 57,54X, and
Accessory Group 24 (See
Separate Group for Components

Module, Blank - Accessory
Groups 14,15,24,25

Module, Blank - Accessory
Groups 14,15,24,25

Module, Blank - Accessory
Groups 14,15,’24,25

Relay, Interposing - Line
(12 Volt) - Accessory Groups
10,11,12,13,14,15

Relay, Interposing - Genera-
tor (12 Volt) - Accessory
Groups 10,ll,’1 2,13,14,15

Relay, Timer (12 Volt) -
Accessory Groups 12,13,14,
15,22,23,24,25- Spec A

Relay, Retransfer (’12 Volt)
Accessory Groups 13,15,23,
25- Begin Spec B

Relay, Over Voltage - Line
(12 Volt) - Accessory Groups
i4)15,2i,25

Relay, Start - Begin Spec B
Harness, Wiring - Timer

Motor - Acce-ssory Groups
12,13,14,15,22,23,24:25
Spec A (Includes Parts
Marked ‘)

38 HARNESS< WI131NC; -RETRANSFER-ACCESSORY
GFlCrLJf2S 13,15,23,25
338-0664 1 Spec A
338-1136 1 Begin Spec H (Includes

Parts Marked A)
‘Jg I.IAHNES:; ,Vj[~<l NG -OVER vOLIAGE-ACCE.SSORy

GROUPS 14,15,24,25 (includes Parts Marked i-)
338-0668 1 Voltage Codes 3,53- Spec A
33[i-0657 1 Voltar.. [? Codes 4,5 D,4X,7 9X.

54$,:)f>rl,54x,57,59x - Spec A
:;38 11:J7 i ‘CdV(”!ltxy? ,.(.) C!s,. ,..)‘“{ ‘3 - Begin

Sf)c?c E
:{’:18 1i :j.$ 1 VCl!lai’]e (’:[3(1(?$.4,5[),4:<7 9X

FI,I,551”),!;z IX Fj/ 59), Beqlrl
:; 1)~-?c, !3
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MODULAR CONTROL ACCESSORY PANEL

ACCESSORY GRC)LJPS 10,11,12,13,14,15,20,21,22,23,24,25

OT.. _––thu_m_m

REF. PART QTY. PART
NC). NO. USED DESCRIPTION

338-0658 1 Spec A
338-1135 1 Begin Spec B

41 HARNESS, TO PREHEAT- ACCESSORY GROUPS
15,25 (Includes Parts Marked D)
338-0770 1 Spec A
338-1138 1 Begin Spec B

42 SPRING, RELAY HOLD-DOWN
307-1157 1 Accessory Groups 12,13,14,23,24
307-1157 2 Accessory Groups 15,25

43 308-0321 1 Switch, Manual & Automatic -
Accessory Groups 13,15,23,25

44 308-0175 1 Switch, Retransfer - Accessory
Groups 13,15,23,25

45 332-1516 1 Strip, Marker (1 thru 6) -
Accessory Groups 14,15,24,25

46 HOUSING, TERMINAL BOARD-PC
332-2107 3 TAccessory Groups 14,15,24,25-

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X

332-2107 1 tfZAccessory Groups 14,15,24,25
332-2107 1 ❑Accessory Groups 15,25

47 TERMINAL PC BOARD
332-2108 18 -tAccessory Groups 14,15,24,25-

REF. PART C3TY. PART
NO. NC). USED DESCRIPTION

Voltage Codes 4,5 D,4X,7,9X,
54,559,54X,57,59X

332-2108 10 EAccessory Groups 14,15,24,25
332-21G8 6 tAccessov Groups 14,15,24,25-

Voltage Codes 3,53
332-2108 13 ❑Accessory Groups 15,25

49

50

.

A-
t-

E-

u-

48 323-0765 1 ●Al_Socket Relay - Accessory
Groups 14,15,24,25

357-0004 1 *zlj-Diode, Rectifier - Accessory
Groups 14,15,24,25

332-0699 1 2Block, Terminal - Accessory
Groups 14,15,24,25

Parts Included In 338-0677 Harness Assembly.
Parts Included in 338-1136HarnessAssembly.
Parts Included in 338-0657,338 -0668,338-1 134
and 338-1137 Harness Assemblies.
Parts Included In 338-0658 and 338-1135
Harness Assembly.
Parts included in 338-0770 and 338-1138
Harness Assembly.
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SWINGING PANEL ASSEMBLY w SPEC .+4
ACCESSORY GROUPS tQ,ll,12, ”13,14,15,20,21,22,23,24,2J
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SWINGING PANEL ASSEMBLY - SPEC A
ACCESSORY GROLJPS 10,11,12,13,14,15,20,21,22,23,24,25

cYr_____
REF. PART QTY. PART
No. NO. USED DESCRIPTION

PAN EL ASSEMf3LY, SWl NGl NG-COMPLETE
Accessory Group 10

300-1396 1 Voltage Codes 3,53
300-1395 1 Voltage Codes 4,5 D,4X,9Xa

54,55 D,54X,59X
300-1521 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1133 1 Voifage Codes 3,53
300-1134 1 Voltage Codes 4,5 D,4Xr9X,

54,55 D,54X,59X
300-1406 1 Voltage Codes 7,57
300-1433 1 Accessory Group 20
300-1431 1 Accessory Groups 21,22,23,24,25

1 301-3777 1 Panel Swinging
2 323-0814 20 Guide, PC Board
3 307-1157 2 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

4 HARNESS, WIRING - MAIN - NOT ILLUSTRATED

338-1022

338-1021

338-1085

338-0776

338-0777

338-1034

338-1045

338-1043

5 332-1486
6 332-1487
7 323-0765

1

:

1

1

1

1

1

1
1
2

Accessory Group 10
Voltage Codes 3,53 (Includes

Parts Marked ‘)
Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)
Voltage Codes 7,57 (Includes
Parts Marked t)

Accessory Groups 11,12,13,14,15
Voltage Codes 3,53 (Includes

Parts Marked E)
Voltage Codes 4,5 D,4X,9X,54,

55 D,54X,59X (Includes
Parts Marked D)

Voltage Codes 7,57 (Includes
Parts Marked #)

Accessory Group 20 (Includes
Parts Marked 0)

Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked 9)

‘AtEO#ORBlock, Terminal
‘At!2tI#0~Block, Terminal
‘AtEtI#OUSocket. Relav

8 HOIJSING, PRINTED CIRCLJITBOARD’ ‘
Accessory Group 10

332-1271 6 “Voltage Codes 3,53
332-1271 9 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1271 8 tVoltage Codes 7,57

Accessoy Groups 11,12,13,14,15
332-1271 7“ EVoltage Codes 3,53
332-1271 9 #n Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1271 8 OAccessory Group 20
332-1271 9 rnAccessory Groups 21,22,23,

24,25
8A TERMINAL, PRINTED CIRCUIT BOARD

Accessory Group 10
332-1269 37 ‘Voltage Codes 3,53
332-1269 47 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 47 tVoltage Codes 7,57

Accessory Groups 11,12,13,
14,15

332-1269 41 fYJoltage Codes 3,53
332-1269 51 #aVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1269 48 OAccessory Group 20
332-1269 51 ❑Accessory Groups 21,22.23,

24,25

-n/tl_cl
REF.
NO.

9
10

11
12
13
14
15
16
17
18

PART CJTY. PART
NO. USED DESCRIPTION

332-1280 12 “A+ Eo#OBTerminal, Relay Socket
357-0023 2 ‘A+ ELl#Rectifier, Diode (Not used

on Accessory Groups 20,
21,22,23,24,25)

332-1043 3 “At_ EO#O~Jumper, Terminal
332-1468 1 ‘AtE~#DEBlock, Terminal (I2 Place)
332-0795 1 ‘AEt D#O~Block, Terminal (16 Place)
301-3765 2 Plate, Panel Interlock
503-0679 1 Hose, Insulating
323-0901 1 Plug, Line Disconnect
405-1872 1 Clip, Door
TRANSFORMER ASSEMBLY, STEP DOWN (Includes
Parts Marked “)
315-0374 1 Units with Voltage Codes

3,53 (l-Phase)
315-0374 2 Units with Voltage Codes

4,5 D,4X,7(9X,54,55 D,54X,
57,59X (3-Phase)

19 ““BRACKET, TRANSFORMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voitage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20 TRANSFORMER, STEP DOWN
315-0375 2 Units with Voltage Codes

3,53 (1-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4x,7,9xt54,55 D,54x,
57,59X (3-Phase)

21 “’TERMINAL, BLOCK
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22’”STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4x>7,9X,54,55 D,54X.
57,59X (3-Phase)

23 “SCREW, MACHINE-PAN HEAD -CROSS RECESSED
(#6-32 X 1/4”)
815-0387 4 Units wtth Voltage Codes

3,53 (l-Phase)
815-0387 8 Un!ts w!th Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 “’SCREW, MACHINE -ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units w!th Voltage Codes

4,5 D(4X,7,54,55D,54 X,57,
59X (3-Phase)

25 ‘“COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57<
59X (3-Phase)

26 “’WASHER, INSULATCJR
508-0074 2 Units with Voltage Codes

3,53 (l-Phase)
508-0074 4 Units with Voltage Codes

4,5 DC4X37,54,55D,54 X,57,
59X (3-Phase)

27 SCREW, MACHINE -ROUND HEAD(#6-32x3@’)
Accessory Group 10

812-0061 8 Unlls w!th Voltage Codes 3,53

21 Redistribution or publication of this document
by any means, is strictly prohibited.
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REF. PART QTY. PART
?40. No. USED ~~~~~~p~~~~

812-0061 13 LJnlts with Volt~ge Codes
4,5 D,4X,7,9X,%,55D$ %X,
57,59X

Accessory GrC~V?I 11,12,13,14,15
812-0061 12 ~inits with Voltage Codes 3,53

812-0061 13 Units with Voltage Codes
4,5 D,4X,7,9X,54,55 D,54X,
57,59X

812-0Q61 9 Accessory Group 20
f312-0061 11 Accessory Groups 21,22,23,

24,25
28 812-’0066 2 Screw, Machine - Round Head

(#6-32 X 3/4”)
29 NUT, HEX - MACHINE (#6-32)

Accessory Group 10
860-0006 10 UrIIts with Voltage Codes

3,53
860-0006 15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Acc.essov Groups 1?,12,13,14,15
860-0006 12 Units with Voltage Codes

3,53
860-0006 15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

860-000’6 11 Accessory Group 20
W30-0006 13 Accessory Groups 21,22,23,

24,25
30 WASHE??> LOCK - EXTERNAL TOOTH (#G)

853-0003

$53-0003

853-0003

853-0003

853-0003
853-0003

37 332”?4!35
32 332-0050
33 300-1440

34 301-4316
35 356-0070
36 %%-”0069
37 !ioB’@ocJ5
38 3S?-0159
39 357-0028
40 812-0026

10

15

12

15

Accessory Group 10
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

Accessory Group 20
Accessory Groups 21,22,23,24,25
Spacer, Terminal Board
Clip, Wire
Control, Start Suppressions

(Includes Parts Marked “**)
““”i%twket, Starter Suppression
*“n Clamp, Capacitor Mounting
*“”Capacitor, Eit?ctrolytic
‘*”Grommet, Rubber
*“ OResistc~r (.33-Ohm, 3 Watt)
*’” K>\ode
‘“*Screw, Machine - Ro~lnd !-%3act

(#4-40 x 3/T6”)
“** Wa$her, Lock - Spring [#4)
““’”rer’rrlln&l, stud - “rap~wd
““”Scrt?w, Machirk9 - FtoiJnO Haw.1

(#b. 22 x I&)
““’’’ wlt$h?rrrr Lock “ Ewterntil

‘fc)oth (WC,)

““’’!JLit Mi’!x “ $&chine [m.%’]
,1, / i:-

.)l:few(, Mi.wl’111’l?~~f:{f,t‘JIIf,j kf&[$;)

(k&32 x w!!’}

::;./“‘rem, “~kpj.)(uf,j. fi(,I,,j!$(:;l“i~~l’f

El /u...
REF. PART
No. No.

48 332-1969
50 353-0046

51 813-0116

52 870-0053

53 853-0008

54 304-0006

55 321-0178

56 FUSE
321-0180

321-0110

57 315-0379

58 503-0721

59 813-0099

60 357-0029

61 8124X)82

62 UKMXXX3

63 EKX$-1OO5

84 .3C7-7537

W) 301-4235

66 332J.XM2

~? 30&c1321
f% 3CU3-JY322

a
an.
USED

1
1

1

!5

5

2

1

1

1

1

1

4

2

5

5

5

2

7

2

1
1

PART
DESCRIPTION

Clamp, Cable
Re~lStOr (6-Ohm, 75 Watt) .

Tapped - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Screw, Machine - Round Hea
[#10-32 X 6-1/2”) - AcCeSSO
Groups 11,12,13,14,15,21,
22,23,24,25

Nut, Hex (#10.32) .

Accessory Groups 11,12,13,
14,15,21,22,23,24,25

Washer, Lock - External
Lock (#10) - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Washer, Centering - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Accessory Groups 11,12,13
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger
Accessory Groups 11,12~13
14,15,21,22,23,24,25

Bushtng, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round Hea
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Diode - Accessory Groups
20,21.22,23,24,25

Screw, Machine - Round Hea
(#8-32 X 3/4”) - ACCeSSO~
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory
Groups 20,21,22,23,24,25

Relay, Power - Accessory
Groups 20,21,22,23,24,25

Bracket, Harness - Accessory
~fOUp$ 20,21,22,23,24,25

CJ\p, Wire - Accessory
Groups 20,21,22,23,24,25

Switch, Y’e%?Transfer
Switch, Selector

Redistribution or publication of this document
by any means, is strictly prohibited.
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S-WINGING PANEL ASSEMBLY - BEGIN SPEC B
ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24,25

REF.
NO.

1
2
3

4

5
6
7

7

8

8A

cn—--------
PART QTY. PART
NO. USED DESCRIPTION

PAN EL ASSEMBLY, SWING ING-COMPI_ETE
Accessory Group 10

300-1632 1 Voltage Codes 3,53
300-1631 1 Voltage Codes 4,5 D.4X,9X<

54,55 D,54X,59X
300-1689 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1630 1 Voltage Codes 3,53
300-1629 1 Voltage Codes 4,5 D,4x,9X,

54,55 D,54X,59X
300-1649 1 Voltage Codes 7,57
300-1634 1 Accessory Group 20
300-1633 1 Accessory Groups 21,22,23,24,25
301-4673 1 Panel Swinging
323-1084 24 Guide, PC Board
307-1157 3 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

HARNESS, WIRING - MAIN - NOT ILLUSTRATED
Accessory Group 10

338-1157 1 Voltage Codes 3,53
(Includes Parts Marked ‘)

338-1156 1 Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

338-1195 1 Voltage Cndes 7,57
(Includes Parts Marked t)

Accessory Groups 11,12,1314,15
338-1155 1 Voltage Codes 3,53

(Includes Parts Marked S)
338-1139 1 Voltage Codes 4,5 D.4X,9x,

54,55 D,54X,59X (Includes
Parts Marked ❑ )

338-1185 1 Voltage Codes 7,57
(Includes Parts Marked #)

338-1159 1 Accessory Group 20 (Includes
Parts Marked 0)

338-1158 1 Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked M)

332-1486 1 ‘A~En#@m Block, Terminal
332-1487 1 “At!20#0m Block, Terminal
323-0765 3 ‘AtEfl#Socket, Relay - Accessory

Groups 10,11,12,13,14,15
323-0765 1 @mSocket, Relay - Accessory

Groups 20,21,22,23,24,25
HOUSING, PRiNTED CIRCUIT BOARD

332-2107 6
332-2107 8

332-2107 8

332-2107 7
332-2107 9

332-2107 8
3’22_2107 9

Accessory Group 10
‘Voltage Codes 3,53
AVottage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
J3/oltage Codes 3,53

#n Voltage Codes 4,5 D,4X,7,
9X,54,55 D,54X,59X,57

OAccessory Group 20
❑Accessory Groups 21,22,23,24,25

Terminal, PRINTED CIRCUIT BOARD
Accessory Group 10

332-1269 36 ‘Voltage Codes 3,53
332-1269 46 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 46 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-1269 40 EVoltage Codes 3,53
332-1269 50 #u VO[tage Codes 4,5 D,4x,9X.

54,55 D,54X,59X.7,57
332-1269 46 OAccessory Group 20

turl.. n
REF. PART QTY. PART
No. NO. USED DESCRIPTION

332-1269 46 ~Accessory Groups 21,22,23,24,25
9 332-1280 12 ‘atEn#@mTerminal, Relay Socket

10 357-0023 3 ‘AtEQ#Rectifler, Diode (Not Used
on Accessory Groups 20,21,
22,23,24,25)

11 332-1043 3 ‘Atf2CJ#0=Jumper, Terminal
12 332-1468 1 ‘AtEo#OmBlock, Terminal (12 Place)
13 332-0795 1 ‘A2*O#0MBlock, Terminal (16 Place)
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, Insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 ClIp, Door
18 TRANSFORM ERASSEMBLY, STEP DOWN (Includes

Parts Marked “)
315-0374 1 Units with Voltage Codes

3,53 (l-Phase)
315-0374 2 Un}ts wtth Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

19 ““BRACKET, TRANSFORMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D154X,
57,59X (3-Phase)

20 ‘“TRANSFORMER, STEPf30WN
315-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 “’BLOCK, TERMINAL
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Units wtth Voltage Codw

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22’’ STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

23 “’SCREW, MACHINE- PAN HEAD-CROSS
RECESSED (#6-32 X 1/4”)
815-0387 4 Units with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 “’SCREW, MACH IN E- ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57
59X (3-Phase)

25 “’COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57
59X (3-f’base)

26 ‘“WASHER, INSULATOR
508-0074 2 Units wtth Voltage Codes

3,53 ( l-Phase)
508-0074 4 Un!ts with Voltage Codes

4,5 D,4X,7,54,55D,54 X57,
59X (3-Phase)

27 SCREW. MACt+l NE - ROUND HEAD (#6-32 x.3/8”jRedistribution or publication of this document
by any means, is strictly prohibited.
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REF. PART C)TY. PART
NO. NO, USED DESCRIPTION

Accessory Group 10
812-0061 22 Units with Voltage C;odes

3,53
812-0061 29 Units with Voltage Coclc?s

4,5 D,4X,7,9X.54,55 D,54XS
57.59X

Accessory Groups 11,12,13,14,15
812-0061 26 Units with Voltage Codes

3,53
812-0061 33 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 U,54X,
57,59x

812-0061 29 Accessory Group 20
812-0061 31 Accessory Groups 21,22,23,24,25

28 812-0066 2 Screw, Machine - Round Head
(#6-32 X 3/4”)

29 NUT, HEX-MACHINE (#6-32)
Accessory Group 10

860-0006 24 Units with Voltage Codes
3,53

860-0006 31 Units with Voltage Codes
4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
860-0006 28 Units with Voltage Codes

3,53
860-0006 35 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57159X

860-0006 31 Accessory GrOUp 20
860-0006 33 Accessory Groups 21,22,23.24,25

30 WASHER, LOCK - EXTERNAL TOOTH (#6)

853-0003

853-0003

853-0003

853-0003

853-0003
853..~OO3

31 332-1485
32 332-0050
33 300-1627

34 301-4316
35 356-0070
36 356-0069
37 508-0005
38 352-0159

Accessory Group 10
24 Units with Voltage Codes

3,53
31 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
28 Units with Voltage Codes

3,53
35 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

31 Accessory Group 20
33 Accessory Groups 21,22,23,24,25
2 Spacer, Terminal Board
1 Clip, Wire
1 Control, Start Suppression

(Includes Parts Marked ‘“)
1 “’Elracket, S[arter Suppression
1 ““Clamp, Capacitor Mounting
“1 ‘“”Capacitor, Electrolytic
1 “’Grommet, Rubber
1 ““Flesistor (.33-Ohm, 3 Watt)

39 357-0028 1 “’Diode

ASSEMHLY - BEGIN SPEC B
10,1A,12,13,14, !5,20,21,22,23,24,25

40 812-0026

/350-001 1

332-1998
812-0063

853 “0003

860-0006
812-0061

3 ‘“’Screw, Machine - Round Head
(#4-40 X 3/16”)

3 ““Washer, Lock - Spring (#4)
3 “’Terminal, Stud - Tapped
1 ‘“’Screw, Machine - ROUnd Head

(f?6-32 x 1/2”)
‘3!. “’washer Lock - External

Tooth (M)
:] ““Nut, }-iex - Machine (+!6-22)
2 ““Screw, Machine Rotjlnd tfead

(t;f;%’ x 3:8”)
4 Screw, 7“applrlg .- Round l-icad

. n /n.-.
REF. PART
NO. NO.

48 332-1969
50 353-0046

51 813-0116

52 870-0053

53 853-0008

54 304-0006

55 321-0178

56 FUSE
321-0180

321-0110

57 315-0379

58 503-0721

59 813-0099

60 357-0029

61 812-0082

62 860-0008

63 853-1005

64 307-1537

65 301-4235

66 332-0052

67 308-0321
68 308-0322
69 30”7-1157

c1
CITY.
LJSED

1
1

1

5

5

2

1

1

1

1

1

4

2

5

5

5

2

1

2

1
1
1

PART
DESCRIPTION

Clamp, Cable
Fleslstor (6-Ohm, 75 Watt) -

Tapped - Acc(?ssory Groups
11,12,13,14,15,21,22)23,
24,25

Screw, Machine - Round Head
(#10-32 x 6-1/2”) - Accessory
Groups 11,12,13,14,15,
2?,22,23,24,25

Nut, Hex (#10-32) - Accessory
GrOLIP$ 11,12,13,14,15,
21,22,23,24,25

Washer, Lock - External Lock
(#IO) - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Washer, Centering - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Accessory Groups 11,12,13,
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger -
Accessory Groups 11,12,13,
14,15,21,22,23,24,25

Bushing, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round t-lead
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Diode - Accessory Groups
20,21,22,23,24,25

Screw, Mz’chine - Round Head
(#8-32 x 3/4”) - Accessory
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory Groups
20,21,22,23,24,25

Relay, Power - Accessory
Groups 20,21,22,23,24,25

Bracket, Harness - Accessory
Groups 20,21,22,23,24,25

Clip, Wire - Accessory
Groups 20,21,22,23,24,25

Swttch, Test Transfer
Switch, Selector
Spring, Relay Hold-down

. Parts Included in338-l 15i’Harness Assembly
A - Parts Included lr~338-1 156 Harness Assembly.
t - Parts Included in 338-1195 Harness Assembly.
E - Parts Included in 338-l 155 HarnessAssembly.
:J - Parts lnclucjed {n 338-1139 t+arness Assembly
# . par{s ln~;l~~ded ir~338-.1185 Harness Assembly.

LJ F>arts Included in 338”1159 t-larness Assembly
!n ~~Parts Included in 33/3-1 158 !-iarness Assembly.
. . Parts Included !n3’15-0374 Transformer Assembly.

. . . Parts lr~(;luded Irl 300-1627 Start Suppression
Control,

Redistribution or publication of this document
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EXERCISER CLOCK KIT - OPTIONAL WIRE !N
ACCESSORY GROUPS 10,11,15,20,21,25 (60 HERTZ)

OT .. .._. -–-n/ tl __

)

‘8

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

KIT, EXERCISER CLOCK (COMPLETE) -60 Hertz
307-1652 1

307-1648 1

307-1650 1

1 SWITCH, TIME
307-1103

307-1102

307-1102

2 338-1189

1

1

1

1

Accessory Groups 10,20,
Voltage Codes 3,4,5D,7

Accessory Groups 10,20,
Voltage Codes 4X,9X (Includes
Leads)

Accessory Groups 11,15,21,
25, Voltage Codes 3,4,4X,
5D,7,9X

240 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
3,4,5D

120 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
4x,9x

120 Volt, 60 Hertz - Accessory
Groups 11,15,21,25- Voltage
Codes 3,4,4X,5 D,7,9X

Harness, Wiring - Accessory
Groups 10,20- Voltage
Codes 3,4,5D,7X

,-----4+ ‘4

O=J-

I

r
/

2

REF. PART QTY.
NO. NO. USED

3 332-0942 12

4 315-0379 1

5 812-0079 4

6
7
8

9

10
11
12
13

T

PART
DESCRIPTION

Tie, Cable - Accessory
Groups 10,20

Transformer, Battery Charger -
Accessory Groups 10,20,
Voltage Codes 4X,9X

Screw, Machine - Round Head
(#8-32 X 1/2”)

860-0008 4 Nut, Hex - Machine (#8-32)
853-0005 4 Washer, Lock - ET (#8)
332-1484 1 Terminal Block Assbmbly, ::

Exerciser Clock Bypass
(Includes Parts Marked *)

301-3487 1 ●Plate, Exerciser Clock
Opening Cover

332-0604 1 ‘Block, Terminal
860-0006 2 ‘Nut, Hex - Machine (#6-32)
850-0020 2 *Washer, Lock - Spring (#6)
332-1043 1 ●J14nIper

* Parts Included in 332-1484 Exerciser Clock
Bypass Assembly.
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BATTERY VOLTAGE SENSOR PACKAGE “ OPTIONAL WIRE IN
ACCESSORY GROUP:S 11,12,13,21,22,23

0“$- .----------------- c1 ----..-——.

\

,..
!,

,,

t :, 13
i ,!

1’

11
&

6

. . .

. ‘1..i

3 98 4 6

10 :
14

2

i
L

I_—..—.

QTY. PART
USED DESCRIPTION

PART
DESCRIPTION

PART
NO.

REF. PART QTY.
NO. NO. USED

Plug, Keying
Strip, Marker
Screw, Machine - Round Head

(#6-32 X 3/8”)
Screw, Machine - Round Head

(#6-32 X 1/2”)
Washer, Lock - ET (#6)
Nut. Hex - Machine (#6-32)

SENSOR PACKAGE, BATTERY VOLTAGE (Complete)
300-1019 1 12 volt
300’-1022 1 24 Volt
SENSOR, f.3ATTERY VOLTAGE (See Separate Group
for Components)
300-0796 1 12 volt
300-0797 1 24 Volt
338-0658 1 Harness, Wiring (Includes

Terminal Block and Printed
Circuit Board Terminal
Housing)

332-0699 1 Block, Terminal (Part of
Wiring Harness)

332-2107 1 Housing, Printed Circuit
Board Terminal (Part of
Wiring Harness)

5 332-2114 1
6 332-1516 1
7 812-0061 2

8 812-0063 2

9 853-0003 4
10 860-0006 2
11 LAMP, LC)WBATTERY VOLTAGE INDICATOR

322-0114 1 12 volt
322-0126 1 24 Volt

12 LAMP, HIGH BATTERY VOLTAGE INDICATOR
32~-0~15

322-0127
13 338-0659
14 332-0942

1 12 volt
1 24 Volt
1 Harness, Lamps
1 Tie, Cable

Redistribution or publication of this document
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OVER VQLTAGE SENSOR KIT - OPTIONAL ‘WIRE IN
ACCESSORY GROUPS 10,11,12,13,20,21,22,23

REF.
NO.

1

2
3

4

5

6

PART QTY.
NO. USED

OT..__.. _-n/n–n

.B=-----8

13

12

7

!,
I
1,, . . ..> i

6

\

10

+fL
PART

DESCRIPTION

SENSOR KIT, OVER VOLTAGE (Complete)
300-1020 1 1 Phase Units
300-1021 1 3 Phase Units
SENSOR, VOLTAGE
300-0780 1 Phase Units
300-0780 ; 3 Phase Units
307-1058 1 Relay
GUIDE, PRINTED CIRCUIT BOARD

Spec A
323-0814 2 1 Phase Units
323-0814 6 3 Phase Units

Begin Spec B
323-1084 2 1 Phase Units
323-1084 6 3 Phase Units
PLUG, KEYING
332-2114 1 1 Phase Units
332-2114 3 3 Ptidse Units
TIE, CABLE
332-0942 25 1 Phase Units

332-0942 36 3 Phase Units
HARNESS, WIRING (includes Parts Marked”)
338-0668 1 1 Phase Units

---

.. ..

,., ”

/

.. .,,/, -
,,4/ -

,., - //--

t>-

>’

/3

7

8

9
10
11

12

13

14

.

REF. PART QTY.
NO. NO. USED

338-0657 1 3 Phase Units
‘HOUSING, PRINTED CIRCUIT BOARD TERMINAL

PART
DESCRIPTION

332-2107 1 1 Phase Units

332-2107 3 3 Phase Units
●TERM INAL, PRINTED CIRCUIT BOARD

332-2108 6 1 Phase Units
332-2108 18 3 Phase Units
323-0765 1 ‘Socket, Relay
357-0004 1 ‘Rectifier, Diode
SCREW, MACHINE - ROUND HEAD (#6-32 X 3/8”)
812-0061 4 1 Phase Units
812-0061 8 3 Phase Units
WASHER, LOCK - ET (#6)
853-0008 4 1 Phase Units
853-0008 8 3 Phase Units
NUT, HEX -MACHINE (#6-32)
860-0006 4 1 Phase Units
860-0006 8 3 Phase Units
307-1157 1 Spring, Relay Hold-down

- Parts Included in Wiring Harness Assembly.

Redistribution or publication of this document
by any means, is strictly prohibited.



PREHEAT TIME DELAY I(IT - QP-rloNAL wiRE IN

ACCESSORY GROUPS 10,11,12,13,74,20,21,22,23,24

Cm –. .. —-.. ...— ..--, / El ----n

li

REF. PART Q’TY. PART

No. NO. USED DESCRIPTION
REF. PART Cal-Y. PART
NO. NO. USED DESCRIPTION

KIT, TIME DELAY- PREHEAT (Complete)
--- . ----
Juu- 1Uuu 1 Spec A
300-1107 1 Begin Spec B

1 300-1072 1 Module, Preheat Time Delay
(See Separate Group for
Components)

2 GUIDE, PRINTED CIRCUIT BOARD
323-0814 2 Spec A
323-1084 2 Begin Spec B

5 332-2107 1 t* Housing, Printed Circuit
Board Terminal

6 TERM INAL, PRINTED CIRCUIT BGARD
332-2108 ‘7 ?Spec A
332-1269 6 l%pec A
332-2108 13 ‘Begin Spec B

7 332-2114 1 t“Plug, Keying
8 332-0942 12 T*Tie, Cable
9 812-0061 2 Screw, Machine -

(#6-32 X 3/8”)
10 853-0003 2 Washer, Lock - ET (#6)
11 860-0006 2 Nut, Hex - Machine (#6-32)

Round Head

3 332-0942 12 Ti~ Cable
4 HARNESS, WIRING

338-1268 1 Spec A (Includes Parts
Marked t)

t’ - Parts Included in 338-1268 Wiring Harness.
* - Parts Included in 338-0770 Wiring Harness.

338-0770 1 Begin Spec B (Includes
Parts Marked ●)
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RETRANSFER SWITCH PACKAGE (MANUAL PUSI+) -
ACCESSORY GROUPS 10,11,12,14,20,21,22 (ALSO GROUPS

oT_. _–_. -_. /cExl Exl

.———

mlf17’-\”

OPTIONAL WIRE IN
24 AND 25 SPEC A ONLY)

%

*

1

rlooo~”d “4
LL.— -J

7

\

5

-L
I

10

C=J$===I

‘-4
8--4

QTY.
USED

REF. PART QTY.
USED

PART REF. PART
NO. NO.

PART
DESCRIPTIONNO. NO. DESCRIPTION

Wiring Harness)
Rectifier, Diode (Part of

Wirina Harness)

Switch Package - Retransfer
(Complete)

Switch, Manual and Automatic
Switch, Retransfer
Relay
Harness, Wiring (Includes

Diode and Socket)
Socket, Relay (Part of

308-0343 1
6 357-0004 1

2

2
2
9

1 308-0321
2 308-0175
3 307-1058
4 338-1061

1
1
1
1

Screw, fiachine -’Round Head
(#6-32 X 3/8”)

Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Tie, Cable

7 812-0061

8 860-0006
9 853-0003

10 332-09425 323-0765 1
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RETRANSFER T!ME DELAY (0-30 MINUTES) - SPEC A ONLY

—. IKl

19 20

cl-r .. . ... .. .. ........ . ..-. / ..-

&t. rp

10
;

. . .?=--’-’

REF.
No.

11
12

13

14
15

16
17
18

19
20

15
16
17

PART
No.

406-0332
301-3557

406-0333
406-0334
812-0061

853-0003
860-0006
307-1170

301-3558
3G1-3556

.
.’

‘,+

13 12
14

C)TY. PART
USED DESCRiPTIC)f’4

2 l-”fleceptacle, Fastener
1 t“Bracket, Panel Support

(Bottom)
2 l_’Stud, Fastener
2 t’Washer, Stud Retainer
2 I_’Screw, Machine-Round

tiead (#6-32x3/8”)
2 t“Washer, Lock - ET (#6)
2 t“Nut, Hex - Machine (#6-32)
1 t’flelay, Time Delay (0-30

Minutes, 120 Volt, 50/60
Hertz)

1 t’Panel. Motor Timer

REF. PART CITY.
No. NO. USED

PART
DESCRIPTION

Time Delay Package - Re-307-1285 1
transfer: Wire In - Optional
(Includes Parts Marked “)

*Time Delay Package - Re-
transfer - Plug In (Includes
Parts Marked t)

‘Relay
‘Screw, Machine - Round

Head (#6-32 x 3/8”)
‘Washer, Lock - ET (#6)
‘Nut, Hex - Machine (#6-32)
“Tie, Cable
‘Harness, Wiring (Includes

Parts Marked .)
~’Socket, Relay
@“Rectifier. Diode
~’Tie, Cable
S’Plug, Relay

307’-1199 1

1 307-1058 1
2 812-0061 6

3
4
5
6

7
8
9

10

853-0003 6
860-0006 6
332-0942 9
338-0677 1

1 -t” Bracket, Panel Support (Top)

323-0765 1
357-0004 1
332-0942 15
323-0850 1

. Parts Included in 307-1285 Time Delay Package.
e . parts included in 338-0677 wiring Harness.
t - Parts Included in307-l 199 Time Delay Package
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AUXILIARY STARTING CONTACTS RELAY ASSEMBLY - OPTIONAL WJRE IN

o

0

C)T-D-._—-/_._———

11
:?

9 43; :5 6!~2

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

RELAY PACKAGE, AUXILIARY STARTING CONTACTS
307-1320 1 For Units with 12 Volt

Starting Circuit (D & E)
307-1321 1 For Units with 24 Volt

Starting Circuit (C)
1 815-0387 3 Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
2 336-2179 6 Lead
3 307-1157 1 Spring, Relay Holddown
4 RELAY

307-1058 1 12 Volt (For 12 Volt
Starting Circuit D & E)

307-1056 1 24 Volt (For 24 Volt
Starting Circuit C)

5 323-0765 1 Socket, Relay

REF. PART
NO. NO.

6 301-3620
7 332-0751
8 332-0853
9 301-3632

10 815-0387

11 812-0061

12 815-0388

13 860-0006

14 853-0003
15 336-2066

15 78

QTY.
USED

1
1
1
1
2

2

2

2

6
4

Bracket, Relay Mounting

PART
DESCRIPTION

Terminal, Block
StriD, Marker
Bracket, Relav and Transfer
Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
Screw, Machine - Round

Head (#6-32 x 3/8”)
Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/2”)
Nut, Hex Head Machine

(#6-32)
Washer, Lock - ET (#6)
Lead
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

oT.._n––rlra/_– _

REF.
NO.

1
2
3
4

5
6
7

PART OTY. PART
N(). USED DESCRIPTION

301-38?5 1 Panel, Swinging
405-1872 2 Clip, Door
301-2259 1 Plate, Cover (3-5/8 x 3-5/8”)
301-3842 1 P!ate, Cover (2.31 x 1.62”)

(Not used on Units with
3 Wire Starting Circuit)

301-4087 2 Plate, Cover (5 x 6“)
301-4141 1 Plate, Cover (6-1/2 x 6“)
HARNESS, WIRING - MAIN - NOT ILLUSTRATED

Voltage Codes 3,4,5 D,53,
54,55D

338-0923 1 2 \Nire Starting Circuit
(C & D) (Includes Parts
Marked ‘)

338-0921 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked A)

Voltage Codes 4X,9X,54X,59X
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked t)

338-0922 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked C)

Voltage Codes 7,57
338-1091 1 2 Wire Starting CirCLJit

(C & D) (Includes Parts
Marked n)

338-1058 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked #)

332-1468 1 #uStA’Block, Terminal (12 Place)
332-0795 1 #D Ej-A” Block, Terminal (16 Place)
332-1043 2 #fl EtA” Jumper, Terminal
332-0611 1 !ZBlock, Terminal (3 Place)

REF.
NO.

PART QTY. PART
NO. USED DESCRIPTION

850-0020 3 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

850-0020 6 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

NUT, HEX-MACHINE (#6-32)
860-0006 3 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
860-0006 6 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
SCREW, MACHINE -ROUND HEAD (#6-32X3”)
812-0140 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
812-0140 2 Accessory Group 55 (Except

Voltage Codes 4X,9X’,54X,59X)
INSULATOR, RESISTOR
304-0292 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0292 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
INSULATOR, RESISTOR
508-0161 2 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
508-0161 4 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
WASHER, FIBER
508-0015 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
508-0015 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
WASHER, Fi-AT (.172” ID x3/8° OD x 1/32” Thk)

25

26

27

28

29

30
526-0048 1 Accessory Group !34 (~xcept

Voltage Codes 4X,9X,54X,59X)
Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)

8
9

10
11

526-0048 2

31 TRANSFORMER
315-0153 1 Units with Voltage Codes12 332-1699 1 Strip, Marker (Remote, B+,

Grid, 1 thru 11, 55)
Strip, Marker (1 thru 12)
Clamp, Cable
Bushing, Rubber
Strip, Marker (2 and 3) -

Voltage Codes 4X,9X,54X,
59x

Units with 2 Wire Starting
Circuits (C & D)

Units with 3 Wire Starting
Circuits (E)

Knob, Switch - Units with
3 Wire Starting Circuits

Switch, Test-Transfer

Voltage Codes 3,4,5 d,7,53,
54,55D,57 (750-ohm, 25 Watt)

Voltage Codes 4X,9X,54X,59X
(2500-ohm, 25 Watt)

Resistor (3-ohm, 10 Watt) -
Units with 3 Wire Starting (E)

25 Watt)

4X,54X (480 Volt)
LJnits with Voltage Codes

9X,59X (600 Volt)
Hose, Insulating
Plate, Panel Interlock
Plug, Line Disconnect
Plate, Cover - Exerciser

Clock Opening - Accessory
Groups 51,52

Terminal, Block (5 Place) -
Accessory Groups 51,52

Nut, Hex (#6-32) - Accessory
Groups 51,52

Washer, Lock - Sprtng (#6)
Accessory Groups 51,52

Jumper, Terminal Block -

13
14
15
16

“332-1469 1
332-1969 1
503-0721 1
332-1968 1

315-0365 1

32
33
34
35

36

37

38

39

40

503-0801
301-3765 ;
323-0901 1
301-3487 7

17 SWITCH, SELECTOR
308-0138 1

332-0604 1
308-0193 1

860-0006 2

850-0020 2

332-1043 1

18 303-0076 1

19
20

308-0069 1
RESISTOR
304-0131 1 Accessory Groups 51,52

CLGCK, PLANT EXERCISER
Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1103 1 60 Hertz
307-1105 1 50 Hertz

Voltage Codes 4X,9X,54X,59X
307-1102 1 60 Hertz
307-1104 1 50 Hertz
PLATE, RELAY BYPASS
301-3837 3 Accessory Group 51
301-3837 2 ~CC(?SSOry Groups 52,53,54
STRIP, MARKER

Accessory Group 51
332-1821 1 2 Place (L3,5-LIL2) -

Voltage Codes 3,4,50,7,
53,54,55D,57

304-0563 1

353-0055 121

22 RESISTOR (500-ohm,
304-0094 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0094 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
23 SCREW, MACHINE- ROUND HEAD (#6-32x 1/4”)

812-0059 2 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

812-0059 4 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

24 WASHER, LOCK-SPRING (#6)

41

42
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

OT . .. III ---------El / n –.....
REF. PART CITY.
No. No. USED

33yl~~4 1

332-1820 ~
~~2.18z2 1

332-1821 1

332-1824 1

3321820 1
332-1822 1

332-1822 1

BLOCK, TERMINAL

332-1937 3
332-1937 2
332-0611 1

PAFri-
DESCRIPTION

2 Place (L I,2-L2) - Voltage
codes 4X,9X,54X,59X

2 f~lace (7,8-6)
3 Place (l_l, L3-(3)-3,5) -

Voltage Codes 3,53
Accessory Groups .52,53,54

2 Place (L3,5-L1, L2) -
Voltage Codes 3,4,5D,7,
53,54,55D,57

2 Place (L1,2-L2) - Voltage
Codes 4X,9X,54X,59X

2 Place (7,8-6)
3 Place (L3,5-L1, L2’ -

Voltage Codes 3,53
Accessory Groups 55-

Voltage Groups 2,3,52,53

2 Place
Accessory Group 51
Accessory Groups 52,53,54

3 Place - Voltage Codes
3,53

SCREW, MACHINE -ROUNC) HEAD (#6-32x5/8”)
Accessory Group 51

812-0065 8 Voltage Codes 3,53
/3f2-oo65 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X$57,59X
Accessory Groups 52,53,54

812-0065 6 Voltage Codes 3,53--_—
81 2-W-)63 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
812-0065 2 Accessory Group 55, Voltage

Codes 3,53
WASHER, LOCK - EIT (#6)

Accessory Group 51
856-0001 8 Voltage Codes 3,53
856-0001 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

856-0001 6 Voltane Codes 3,53
856-0001 4 Voltatie Codes 4,5(3,4X,7,

9X,54,55 D,54X,57,59X
856-0001 2 Accessory Group 55, Voltage

Codes 3,53
NUT, HEX -MACHINE (#6-32)

Accessory Group 5?
860-0006 8 Voltage Codes 3,53
860-0006 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

860-0006 6 Voltage Codes 3,53
860-0006 4 Voltage Codes 4,5 D,4X,7,

9X$54,55 D,54X,57,59
860-0006 2 Accessory Group 55, Voltage

Codes 3,53
F?EL.AY, TIM EDELAYC)NTRANSFER-
ACCESSORY GROUP 55
307-1144 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1162 1 Voltage Codes 4,54X
307-1424 1 Voltage Codes 9,59X
MQUN7”l NGr~ACl<AGE-RELA’(
301-33”15 1 Accessory Group 54
301-3315 2 Accessory Group 55
F4Ei..AY, S’TAR”T -ST(.3F’ .ACCE;SSORYG F{0UF2:;
51,5:?,53
307- 1(?81 1 voltage codes 3,5[),7,53,

55[3,57
3071114 1 Voltage Codes

REF.
NO.

50

51

52

53

54

55

56

57

58

59

lx)

PAF?-i- QTw. PART
No” USED DESCRiPT1ON

30’7-1080 1 Voltage Codes 4X,9X,54X,59X
301-3375 1 Plate, Relay Mounting -

Accessory Groups 51,52,53
RELAY, INTERPOSING -GENERATOR
307-0664 1 Voltage Codes 3,4,5D,7,

53,54,55D,57
307-0707 1 Voltage Codes 4X,54X
307-0708 ‘1 Voltage Codes 9X,59X
RELAY, INTERPOSING - LINE
307-1083 1 Voltage Codes 3,5 D,7,53,

55D,57
307-1113 1 Voltage Codes 4,54
307-0663 ‘1 Voltage Codes 4R,9X,54X,

59x

320-0221 1 Limiter, Cranking - Three
Wire Starting Circuit

RELAY, PHASE PROTECTION
307-1114 1 Voltage Code 4
307-1081 1 Voltage Code 5D
307-1119 1 Voltage Code 4X
30”7-1425 1 Voltage Code 9X
307-1081 2 Voltage Code 7

RELAY, TIME DELAY ON RETRANSFER- ACCESSORY
GROUPS 52,53,54,55
307-0724 1 Voltage Codes 3,4,5D,7,

53,54,55D,57
307-0722 1 Voltage Codes 4X,9X,54X,59X

RELAY, TIME DELAY (3N STARTING -ACCESSORY
GROUPS 54,55
307-1158 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1159 1 Voltage Codes 4X,9X,54X,59X
RELAY, TIM EDELAYON STOPPING-ACCESSORY
GROUPS 55

Voltage Codes 3,4,5 D,7,53,
54,55D,57

307-0724 1 2 Wire Starting Circuit
(c & D)

307-1419 1 3 Wire Starting Circuit (E)
Voltage Codes 4X,9X,54X,59X

307-0722 1 2 Wire Starting Circuit
(C & D)

307-1417 1 3 Wire Starting Circuit (E)
307-1450 1 Relay Package, Time Delay

on Pre-Heat - For 3 Wire
Starting Circuit (E) -
Optional Wire In

CHARGER PACKAGE, BATTERY - OPTIONAL WIRE IN
(See Separate Groups for Ccmlponents)
305-0562 1 120 Volt AC Input, 12 Volt

DC -300 Milliampere Output
305-0563 1 208/240 Volt AC Input, 12

Volt DC -300 Milliampere
OLJtpUt

305-0568 1 208/240 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0570 1 200/240 Volt AC Input, 24
Volt DC -2 Ampere Output

305-0569 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

305-057”1 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

SE NSORPACKAG E.,VC~L’TAGE-~PTIONAL WIRE IN
(s~?e%para!e (~rOUf2S for ~Om~CJnentS)

300- i 365 1 Over or Under Voltage
(120 Volt, 1 Phase)

300.1366 1 Over and Under Voltage
(“120 Volt, ‘1 Phase)

Redistribution or publication of this document
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RELAY TYPE ACCESSORY PA~EL

ACCESSORY GROUPS 51,52,53,54,55

REF. PART
No. No”

3(X)-1357

300-1368

300-1372

30[)-1373

300-1374

3001369

300- ‘13;70

300-1371

300-1375

Q-w.
USED

1

1

1

1

1

1

1

1

1

cl-r .– –. .. . . .

PART
DESCRIPTION

Over or Under Voltage
(208-240 Volt, 1 Phase)

Over and Under Voltage
(208-240 “dolt, 1 Phase)

Under Voltage (208-240 Volt,
3 Phase)

Over Voltage (208-240 Volt,
3 Phase)

over and lJnc!er Voltage
(208-240 Volt, 3 Phase)

Under Voltage (220 VoR.
3 Phase)

over Voltage (220 Volt,
3 Phase)

Over and Under Voltage
(220 Volt, 3 Phase)

Under Voltage (480 Volt.
3 Phase)

- ~ / ❑ ✿✿✿✿✿

REF. PART QTY. PART
No. NC). USED DESCRIPTlON

300- ~375 1 Over Voltage (480 Volt.
3 Phase]

300-:377’ 1 Over and Under Vo!tage
(480 Volt, 3 Phase)

300-1378 1 Under Voltage (600 Volt,
3 Phase)

300-1379 1 Over Voltage (600 \Jolt,
3 Phase)

300-1.380 1 Qver and Under Voltage
(600 \Jo!tt 3 Phase)

Parts Included in 333-0923 Wiring Harness.
A - Parts !ncluded in 33i3-0921 Wiring Harness
+ - parts Included in 338-0930 Wiring Harness

E - Par[s !nciuded in 338-0922 Wiring Harness
s - Parts included In 338-1058 Wiring Harness.
... - Parts Included in 338-1091 Wiring Harness
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~Q~~~m.
WE SENSOR PACKAGE “ OPTIONAL WIRE EN “

ACCESSORY GROUPS 51,52,53,54,55 (SINGLE PHASE)
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.—.—.—J
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REF. PART QTY. PART
N(3. N(3. USED KNESCRIPTI(2N

SENSOR PACKAGE, VOLTAGE - COMPLETE
(Optional Wire in)

REF. PART QTY. PART
DESCRIPTION

Socket, Relay

No. NO. USED

9 323-0765 1
10 812-0065 2 Screw, Mac~ne - Round Head

(#6-32 X 5/8”)
Nut, Hex - Machin} (#6-32)
Washer, Lock - ET (#6)
Rack, Chassis
Guide, Printed Circuit Board
i-lousing, Printed Circuit

Board Terminal
Plug, Keying

120 Volt, 1 Phase
208-240 Volt, 1 Phase
Block, Terminal
Strip, Marker
Spring, Relay Hold-down
Block, Terminal
Strip, Marker
Bushing, Snap
Module, Voltage Sensor

(See Separate Group for
Components)

Relay

300-1365
300-1366
300-1367
300-1368

1 Over or Under (1)
1 Over and LJnder (1)
1 Over or Under (3)
1 Over and Under (3)

11 860-0006 10
12 853-0003 10
13 301-4067 1
14 323-0814 2

3 Screw, Machine - Round Head1 812-0061 15 332-2107 1

16 332-2114 1
17 TRANSFORMER

(#&-32 X 3/8”)
3 Washer, Lock - ET (#6)
6 Tie, Cable
1 Harness, Wiring
1 Plate, Cover (Packages with Over

or Under Voltage Sensors)
1 Decal, Voltage Sensors

Graduated Voltage
1 Capacitator Assembly (Includes

Terminal and Leads)
1 Clamp, Loop

2 853-0003
3 332-0942
4 338-1004
5 301-4088

315-0360
315-0361

18 332-1937
19 332-1949
20 307-1157
21 332-0611
22 332-1948
23 331-0102
24 300-0780

1
1
i
1
1
1
1
1
1

1

6 98-3084

7 356-0067

8 332-1414

25 307-1131
Redistribution or publication of this document
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VOLTAGE SENSOR PACKAGE “ QPTIONAL WIRE IIN “

ACCESSORY GROUPS 51,52,53,54,55 (THREE PHASE)
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PART QTY. PART
No. USED DESCRIPTION

812-0061 ‘6 Under or Over Sensor
Package

812-0061 12 Over and Under Sensor
Package

WASHER, LOCK - ET (#6)

REF. PART QTV. PART
NC). N(3. USED DESCRIPTION

SENSOR PACKAGE, VOLTAGE - COMPLETE
(Optional Wire In)

REF.
NO.

300-1372 1 Under Volta~e - 4,5D
Volt, 3 Ph~se

1 Over Voltage - 4,5D
Volt, 3 Phase

300-1373

300-1374

2
853-0003 6 Under or Over Sensor

Package
Over and Under Sensor

Package
Tie, Cable

220 Volt, 3 Phase
208-240, 480, 600 Volt,

3 Phase
Strip, Marker
Block. Terminal

1 Over and Under Voltage -
4,5D Volt, 3 Phase

1 Under Voltage -4,
3 Phase 3

1 Over Voltage -220 Volt, 4

3 Phase
1 Over and Under Voltage -

4, 3 Phase
1 Under Voltage - 4X, 5

3 Phase 6

1 Over Voltage - 4~, 7

3 Phase
1 Over and Under Voltage - 8

4X, 3 Phase 9

1 Under Voltage - 9X,, 10

3 Phase
1 Over Voltage - 9X, 11

3 Phase
1 Over and Under Voltage -

9X, 3 Phase

853-0003 12

300-1369

300-1370

332-0942 9
HARNESS, WIRING
338-1005 1
338-1006 1

332-1951 1
332-1952 1
812-0065 2

856-0001 2
860-0006 2

98-3084 1

300-1371

300-1375

Screw, Machine - Round Head
(#6-32 X 5/8’)

Washer, Lock - EIT (#6)
Nut, Hex - Machine (#6-32)

300-1376

300-1377

300-1378

300-1379

300-1380

Decal, Voltage Sensors
Graduated Voltage

CAPACITOR ASSEMBLY (Includes Leads and
Terminals) NOTE: Sensor Packages with Over
and Under Sensors useoneof each
capacitors)
356-0071 1 Over Voltage
356-0067 1 Under Voltage

1 SCREW, MACHINE - ROUND HEAD (#6-32X 3/8”)

Redistribution or publication of this document
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REF.
NC).

12

13

14

15

16

17

18

19

20

21

~(’jf ‘TAf%F SFNSC”IR ~~~~A~~ . ()~~iohJ~L. wi~~ IN .-------------

ACCESSORY GROUPS 51,52,53,54,55 (THREE PHA’ E)

cat__.____-u/
PART QTY. PART
No. USED DESCRIPTION

CLAMP, LOOP
332-1414 1 Over or Under Voltage

Sensors
332-1414 2 Over and Under Voltage

Sensors
Nu-l-, HEx-MAcHiNE (#f3-32)
860-0006 ?6 Over or Under Voltage

Sensors
860-0006 32 Over and Under Voltage

Sensors
WASHER, LC)CK -ET (#6)
853-0003 16 Over or Under Voltage

Sensors
853-0003 32 Over and Under Voltage

Sensors
BLOCK, TERMINAL
332-1541 1 Over or Under Voltage

Sensors
332-1541 2 Over and Under Voltage

Sensors
STRIP, MARKER
332-1950 1 Over or Under Voltage

Sensors
332-1950 1 Over and Under Voltage

Sensors
GUIDE, PRINTED CIRCUIT BOARD
323-0814 1 Over or Under Voltage

Sensors
323-0814 2 Over and Under Voltage

Sensors
HOUSING, PRINTED CIRCUIT BOARD TERMINAL
332-2107 3 Over or Under Voltage

Sensors
332-2107 6 Over and Under Voltage

Sensors
PLUG, KEYING
332-2114 3 Over or Under Voltage

Sensor
332-2114 6 Over and Under Voltage

Sensor
SCREW, MACHINE- ROUND HEAD (#6-32x5/8”)
812-0065 2 Over or Under Voltage

Sensor
812-0065 4 Over and Under Voltage

Sensor
SOCKET, RELAY
~23-0765 1 Over or Under Voltage

Sensors

REF.
No.

22

23

24

25

26

27

28

29

c1 —.—

PART (22-Y. PART
NO. USED DESCRIPTION

323-0765 2 Over and Under Voltage
Sensors

RACK, CHASSIS
301-4068 1 Over or Under Voltage

Sensors
301-4068 2 Over and Under Voltage

Sensors
RELAY,24VOL?”
307-1131 1 Over or Under Voltage

Sensors
307-1131 2 Over and Under Voltage

Sensors
TRANSFORMER

Over or Under Voltage
Sensors

315-0361 1 4,.5D, 3 Phase
315-0362 1 4X, 3 Phase
315-0363 1 9X, 3 Phase

Over and Under Voltage
Sensors

315-0361 2 4,5i3, 3 Phase
315-0362 2 4X, 3 Phase
315-0363 2 9X, 3 Phase

SPRING, RELAY HOLDDC)WN
307-1 ‘157 1 Over or Under Voltage

Sensors
307-1157 2 Over and Under Voltage

Sensors
BUSH ING, SNAP
331-0102 3 Over or Under Voltage

Sensors
331-0102 6 Over and Under Voltage

Sensors
MODULE, VOLTAGE SENSOR (See Separate
Group for Components)
300-0780 3 Over or Under Voltage

Sensors
300-0780 6 Over and Under Voltage

Sensors
332-0765 1 Strip, Terminal - Over

Voltage Sensors -4
815-0122 1 Screw, Machine - Hex Head

(#6-32 x 1/2”) - Over
Voltage Sensors -4
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BAnERY CHABGER (2 AMPERE) PACKAGE “ OPTIONAL W!F?E !!?4“

ACCESSORY GROUPS 51,52,53,54,55

cN––--..-- n/n_..–––
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10

9

4

r-
1

(.-

1
I

. . J

1

REF. PART QTY.
?40. N(3. USED

305-0570 1

3Q5-O.569 1

305-0571 1

1 812-0077 4

2 853-1005 4
3 860-0008 4
4 315-0379 1
5 813-0099 4

6 853-0008 5

7 8“70-0053 5

I

t’ - _

/y

2
3

PART
DESCRIPTION

BATTERY (2 Ampere) -

3.4,5D AC Input,
12 Volt DC Output

3,4,5D AC Input,
24 Volt DC Output

4X, 9X AC Input
12 Volt DC Output

4X. 9X DC inpLJt,
24 Volt DC output

Screw, Machine - Round tiead
(#8-32 x 3/8”)

Washer, Lock - ET (#8)
Nut, Hex - Machine (#8-32)
Transforme~-, Battery Charger
Screw, Macillne - Round Head

[#10-32 X 7/16”)
Washer, Lock - ET (#IO)
Nut, Hex - Machine (#10-32)

8 MODULE, BATTERY CHARGER (See Separate Groups
fo~ Components)
300-0793 1 12 VOlt DC OLitpUt

300-0794 1 24 Volt DC olJtfMt

22
23

21

20

6
7

REF.
NO.

9
10
11

12
13
14
15

16

17
18
19

20
21
22
23
24
25

—’l

PART
N().

302-0807
301-4148
810-0081

856-0002
871-0007
853-0005
526-0048

812-0061

853-0003
860-0006
813-0116

304-0006
353-0046
321-0178
321-0180
332-2107
323-0814
332-2114

ti

8

w“
o

.4 I 25

24

17

QTY. PART
USED DESCRIPTlON

1
1
1

1
2
1
1

2

4
4
1

2
1
1
1
1
2
1

Ammeter, DC
Rack, Chassis
Screw, Machine - Round Head

Brass (#8-32 x 518”)
Washer, Lock - EIT (#8)
Nut, Hex - Machine (#8-32)
Washer, Lock - ET (#8)
Washer, Flat (.1 ,’2” ID x

3/8” OD X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Nut, Hex - Machine (#6-32)
Screw, Machine - Round Head

(#10-32 X 6-1/2”)
Washer, Centering
Resistor ( 6-Ohm, 75 Watt)
Holder, Fuse
Fuse (1 Ampere, 600 Volt)
Housing, Printed Circuit Boar
Guide, Printed Circuit Board
Plug, Keying
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- ‘------ CHARGER (300 MILLIAMPERE) PACKAGE (OPTIONAL WIRE IN) -f3ATTEK4Y
AtiCESSORY GROUPS 51,52,53,54,55
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PART
DESCRIPTlON

REF. PART
No. NO.

QTY.
USED

1

1
1
1
1
1
1

1
1
1

i

1
2
1
1
1

REF. PART cl-w, PART

No. NO. USED DESCRIPTION
Screw, Machine - Round Head

Brass (#8-32 x 5/8”)
Washer, Lock - EIT (#8)
Washer, Lock - ET (#8)
Holder, Fuse
Fuse (1 Ampere)
Insulator, Fkustor
Screw, Machine - Round Head

(#6-32 x 1-3/4”)
Rectifier, Full Wave
Insulator, Resistor
Resistor, Fixed
Washer, Fibre
Washer, Flat (,172” ID x

3/8” CID X 1/32” Thk)
Washer, Lock (#6)
Nut, Hex - Machine (1/8-32)
Rheostat
Knob
Screw, Machine - Round Head

CHARGER PACKAGE, BATTERY (300 Milliampere) - 12 810-0081

OPTIONAL WIRE IN
1 AC Input,

12 Volt DC Output
3,4,5D Volt AC Input,

?2 Vo!! output
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Panel, Battery Charger
Milllam meter, DC
NLlt, Hex - Machine (#10-32)
Washer, Flat - Brass (,200” ID x

7/16” OD X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)

13
14
15
16
17
18

856-0002
853-0005
321-0104
321-0067
304-0292
812-0072

305-0562 1

305-0563 1

812-0061 41

2
3
4
5
6
7

860-0006 4
853-0003 4
301-4106 1
302-0489 2
871-0010 4
526-0049 4

305-0129
508-0161
304-0538
508-0015
526-0048

19
20
21
22
23

850-0020
871-0007
303-0117
303-0076
812-0068

24
25
26
27
28

8 812-0061 2

860-0006 4
853-9003 3
TRANSFORMER
315-0009 1

315-0010 1

9
10
11

(#6-32 X 1“)1 AC Input
3,4,5D AC Input
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TRANSFER S’%V:TCHASSEMBLY (2 AND 3 POLE)
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‘TRANSFER SWITCH AS$EMBLY (2 AND 3 POLE)

CYT— ... . . ... .....

REF. PART QTY. PART
No. NO. USED DESCRIPTICN4

SWITCH ASSEMBLY, TRANSFER (Complete)

306-1170

306-1

306-1
306-1

306-1

71

72
73

74

306-0884

306-0885

306-0886

3060887

3060890

306-0891

306-0892

306-0893

1

1

1
1

1

1

1

1

~

1

1

1

1

1

1

1

2 Pole
Standard

no/120 volt,
50/60 Hertz

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt,

50/60 Wertz
Rear Connected

110/120 volt,
50/60 Hertz

208/220/240 volt,

50/60 Hertz
347 Volt, 50/60

Hertz
440/480 Volt, 50/60

Hertz
3 Pole

Standard
110II2O Volt, 50/60

Hertz
208/220/240 Volt, 50/60

Hertz
347 Volt, 50/60

Hertz
440/480 volt, 50/60

Hertz
R~ar Connected

110/120 Volt, 50/60
Hertz

208/220/240 Volt,
.50/60 Hertz

347 Volt, 50/60
Hertz

440/480 Volt, 50/60
Hertz

1 SWITCHING ASSEMBLY (See Separate Group for
Components)
306-1144 1 2 Pole, 1 Phase - Standard
306-1145 1 2 Pole, 1 Phase - Rear

Connected
306-0826 1 3 Pole, 3 Phase - Standard
306-0827 1 3 Po!e, 3 Phase - Rear

Connected
2 306-0804 1 Plate, Motor Mounting
3 ACTUATOR, LINEAR

306-0838 1 110/120 Volt, 50/60
Hertz

306-0843 1 208/220/240 Volt,
50/60 Hertz

306-0842 1 347 Volt, 50/60 Hertz
306-0841 1 440/480 Volt, 50/60

Hertz
4 800-0004 4 Screw, Cap - Hex Head

5 WASHER, LOCK - SPRING (1/4”)
850-0040 8 2 Pole, 1 Phase
850-0040 9 3 Pole, 3 Phase

6 NUT, HEX (1/4-20)
862-0001 4 2 Pole, 1 Phase
862-0001 5 3 Pole, 3 Phase

NOTE: To determine correct voltage, refer to your nameplate
and model Identification in front of manual.

❑ ✏�✎�✍✎�

REF. PART
No. NO.

7 800-0187

8 306-0602

9 306-0642
10 306-1038

11 306-1041
12 306-0641

CITY.
USED

4

4

1
2

4
1

12A 308-0406 1

13 815-0364 1

14 98-3491 1
15 332-2211 3
16 BREAKER, CIRCUIT

320-0613 1

320-0611 1

320-0608 1
320-0609 1

17 812-0063 2

18 870-0183 2
19 336-2787 1

20 CAPACITOR
312-0202 1
312-0218 1

312-0205 2
312-0204 2

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 X 5“)

Spacer, Actuator
MolJnting

Rod, Actuator
Barrier, Arc Chute -

3 Pole, 3 Phase Units

Barrier, Arc Chute
Cover Assembly, Auxiliary

Switch (Includes Toggle
Switch and Leads)

Switch, Toggle (Part
of 306-0641 Cover
Assembly

Screw, Machine - Round
Head W/ET (#l O-32 x 1/2”)

Label, Instructions
Terminal, Receptacle

110/120 Volt,50/60
Hertz

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Machine - Round

Head (#6-32 x 1/2”)
Nut, Hex - W/ET (#,6-32)
Leads - 347/440/480 Volt,

50/60 Hertz

110/120 Volt, 50/60 Hertz
208/220/240 Volt, 50/60

Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
21 SCREW. MACHINE! - FLAT HEAD (#10-32 x 7/8”)

815-0165 2 110/1 20/20 i/220/240
Volt, 50/60 Hertz

815-0165 4 347/440/480 Volt,
50/60 Hertz

22 WASHER, LOCK - ET (#10)
855-0068

855-0008

25 306-0331
26 306-0332

27 306-1385
28 800-0032

29 850-0045

30 306-0333
31 854-0007
32 812-0084

33 338-1097
35 332-0942
36 .526-0018

37 800-0009

2

4

2
2

2
2

2

2
2
2

1
10
1’0

1

110/1 20/208 /220[240
Volt, 50/60 Hertz,

347/440/480 volt,
50/60 Hertz

Cover. Contact (LH)
Cover, Contact ~ 3 Pole,

3 Phase Units)
Rod End Assembly - Actuator
Screw, Cap - Hex Head

(5/16-18 X 1-’1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Contact (RH)
Washer, Lock ! T
Screw, Machine - Round

Head
Harness, Wiring
Tie, Cable
Washer, Flat (17/64v’ ID x

5/8” OEI X 1/16” Thk) ~
Screw, Cap - tlc?x Head ~

(1/4-20 X 1-7/2”)

Redistribution or publication of this document
by any means, is strictly prohibited.



35----
31
j~ ---–

yj ..-.

21
28 ------
29

26 ‘“’””

TRANSFER Wvrrct+ ASSEMBLY

@ AND 3 POLE PROGRAMMED TRANSIT!ON)

45

57

12
\, \\

\

———.
+

,_.-—..._ ..L.._.__—

‘\,,
I

3
‘\
\,

L—. .--. –A L 4~:z:~-]- ,(,J IQ:; ‘+~“Q-~‘ po~~.o. ;1

m ‘i,, d
=

---.-. ..–— ...—..=-. –= ..._._m.

‘r

— ... ..K.. -.-... .Im -. .....\..

,i
Y

=$36“”

1....@@”
I ,---

K?.
+++

68
39 39 9

. .——.-— —--.—. —

SEC11ON A:i ‘-

5
6
39
40

–:::–——rtxlx:..:.:::- ::: “r J

~ ---- ‘+~ ]iill[llllR:~
K::;’-’:-a_““ .......1..

25-.. -“
:---:qjq-jq -“z:;:’-:;{-=~

+’ ‘ ‘q~il....=.1.’’:l,...~...
..–-_757::=2x_. .-– ....+ ..- --T-

182423 12A
33 31 36 21 15 20 17 16 15 14

33A 32 37 22 18 38

:

12

;.. .
1

4+

11 10

SC-1021

Redistribution or publication of this document
by any means, is strictly prohibited.



(2 AND 3 POLE PROGRAMMED TRANS$T!ON)

——-cm —— .—
REF. PART QTY.
No. fW3 usEf2

14 98-3491 1
15 332-2211 ~
16 BREAKER, CIRCUIT

320-0611 1

320-0608 1
320-0609 1

17 812-0063 2

18 870-0183 6
19 336-2787 1

c)”?--- .... –.
REF. PART ci”i-Y.
No. No. USED

SVViTCil ASSEMBLY

PART
DESCF?lPTiON

TRANSFER (Corn Dletei
2 Pole

Standard
208/220 VO!t, 50:60

Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 volt, 50!60

Hertz
440/480 Volt, 50~60

Hertz
Rear Connected

208/220 Volt, 50/60
Hertz

240 Vo!t, 60 Hertz
240 Volt. 50 Hertz
347 Volt, 50i60 Hertz
440/480 Volt, 50/60

tHertz
3 Pole

Standard
208,’220 Volt, 5060

Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50:60 Hertz
440/480 Volt, 50/60

Hertz
Rear Cc]nnected

208/220 Volt. 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 volt, 50!60 Hertz
440480 Volt, 50/60

PART
DESCRIPTION

Label, Instructions
Terminal, Receptacle

208/220240 Volt,
50160 Hertz

347 Volt. 50/60 Hertz
440~480 Volt, 50/60

Hertz
Screw, Machine - Fburrd

Head (#6-32 x 1/2”)
Nut, Hex W/El_ (#6-32)
Lead Assembly - 347/

446/480 Volt, 50/60
Hertz

208/220[240 Volt, 501’60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

306-1249 1

306-1249 1
306-1250 1
306-1251 1

306-1252 1

306-1254 1

20 CAPACITOR
312-0218 1

312-0205 2
312-0204 2

306-1254 1
306-1255 1
306-1256 1
306-1257 1

Hertz
21 SCREW, MACHINE - FLAT (+ I1O-32X 7/8”)

815-0165 2 208i220/240 Volt, 50/60
Hertz

815-0165 4 347~440/480 Volt, 50/60
Hertz

22 WASHER. LOCK - ET (#10)

306-1239

306-1239
306-1240
306-t 241
306-1242 855-0008 2

4

2
2

2
2

n.

2
6
2

1

1

4

1

1

1
1
1
1

2
4
10
10

1

208/220/240 Volt, 50/60
Hertz

34_?i440/480 Volt,
50/60 Hertz

Cover, Contact (LH)
Cover, Coritaci -3 Pole,

3 Phase Units
Rod End, Actuator
Screw. Cap - Hex Head

(5116-18x 1-1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Con!act (F?H)
Washer, Lock - IT (#8)
Screw, Machine - f?ound

Head (#8-32 x 1“1

855-0008
306-1244

25 306-0331
26 306-0332306-1244

306-1245
306-1246
306-1247

27 306-1385
28 800-0030

Hertz

1 SWITCH ASSEME3L. Y (See Separate Group for 29 850-0045
Components)

30 306-0333
31 854-0007
32 812-0084

306-1144 1
306-1145 1

2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected
Plate, Motor Mounttng

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

( 1/4-20 X 5“)
Spacer, Act(Jator Mounting
Rod, Actuator
Barr’ler, Arc Chute -

3 Pole, 3 Phase Units
Barrier, Arc Chute
Cover Assembly (Includes

Toggle Swl!ch)
Switch, Toggle (Part of

306-0641 Cover Assembly]
Screw, Machine - f70unc

306-0826 1
306-0827 1 Harness, Wlrlng (Includes

Terminal Block)
Block, Terminal (Part of

Wiring Harness #338-1 115)
Screw, fvfachlne - Round

Head (#8-32 x 3/4”)
Relay Assembly (Consists of

Indented Parts )
Bracket, Flelay Mounting
Relay, Ttme Delay
(lnc[~Jdes MolJntlrlg
Hardware)

208/220 volt, 50/60
tiertz

240 Volt, 60 Hertz
240 Volt, 50 Her!z
347 Volt, 5060 Hf3rtz
440/480 Volt, 50!60

Hertz
Switch. Snap Action
Barrier, Switch
Tie. Cable
\~asher, FIa\ (171’64’” 1[) x

5!8” 01) x 1/16” “Thk)
:screw, Ca;l i{ex H[}:.ld

(1’4.2f)~ 1.1/2’)

33 338-1115

33A 332-15412
3

306-0804 1
ACTUATOR, LINEAR
306-0843 1 34 812-0082

306-0842 1
306-0841 1

35

301-4577
800-0004 44

5
6
7

850-0040 9
862-0001 5
800-0187 4

307-1628

307-1628
307-1629
307-1630
307-1631

8
9

10

306-0602 4
306-0642 1
306-1038 2

36 309-0297
37 306-0281
38 332-0942
39 526-0018

40 8oo-0009

306-1041 4
306-064: 1

11

12

308-0406 1

815-0364 4

12A

13
Head WET [$10-32 x 12”)

NOTE: l-o deterrmnc correct voltage, refer to yoi Ii’ nameplate
d d l I f 7t l
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TRANSFER SWITCH ASSEMBLY (4 POLE)
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REF. PART” Q’lv. PART
NC). No. USED DESCRIPTION

SWITCH ASSEM[3LY, TRANSFER (Complete)
Standard

306-1525 1 208/220/240 Volt, 50160
~j~rt~

306-1526 1 347 Volt, 50/60 Hertz
306-1527 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1528 1 208/220/240 Volt, 50160

Hertz
306-1529 1 34”7 Volt, 50/60 Hertz
306-1530 1 440/480 Volt, 50/60

Hertz
1 SW IT C}41NG AS SE ME3LY (See Separate Group for’

,}<.
3
‘1

8

9
10
11

12
13
14
15
16
17
18
19
20

21
22
23

(l)mponents)
306-1493 1
306-1494 1
306-1433 2
3061430 2
815-0364 8

812-0082 4

306-1434 1
AC”T\JATOR, LINEAR
306-0843 2

306-084;? 2
306-0341 2
800-0004 6

850-0040 20
862-0001 10
800-0187 8

3C16-0602
306-1475
306-1038
306-1041
306-1580
306-1474
332-0942

98-3491
812-0063

8

2
4
1
1

10
1
4

853-0003 4
860-0006 4
BREAKER, CIRCUIT
320-0611 2

Standard
Rear Connected
Cover, Contact
cover, Auxiliary Switch
Screw, Machine - Fio{jnd

Head x Recessed W/ET
(#lo-32 x 1/2”)

Screw, Machine - Round
Head (#8-32 x3/’4”)

Cover, Load

208/220/240 Volt, 50/’60
Hertz

347 Volt, 50/60 Herb?
440/480 Volt, 50/60 Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 X 5“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod Actuator
Tie, Cable
Label, Instructions
Screw, Machine - Round

Head (#6-32x 1/2”)
Washer, Lock - ET (/+6)
Nut, Hex (#6-32)

208/220/240 Volt,
50/60 Hertz

NOTE: To determine correct voltage, refer to your nameplate
and model identification in front of manual,

REF. PART QTY,
No. NC). LfsED

320-0608 2
320-0609 2

24 332-2211 6
25 336-2787 2

26 CAPACITOR
312-0218 2

312-0205 4
312-0204 4

PART
DESCRIPTION

347 Volt, 50160 H@rtz
440/480 Volt, 50/60

Hertz
Terminal
Lead - 347i440/480 Volt.

50/60 Hertz Unfts

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440!480 Voll, 50/60

Hertz
27 SCREW, MACHINE - FLAT HEAD X RECESSED

(#’lo-32 x 7/8”)
815-0165 4 208/’220/240 Voit,

50/60 Hertz
815-0165 8 347/440/480 Volt,

50/60 Hertz
28 WASHER LOCK - ET (#10)

855.() ()()fj

855-0008

29 308-0406
30 338-1 15(1

31 332-1541

32 854-0007
33 812-0084

34 306-0331
35 306-0332
36 306-1385
37 8560045
38 800-003P

39 306-0333
40 800-0051

41 526-0018

42 800-0009

43 306-1432
44 306-1647
45 850-0050

4’ 20tii220i240 Volt,
50/60 Hertz

8 347/440! 480 Volt>
50/60 Hertz

1 Switch, Auxiliary
1 Harness, Wiring (Includes

Terminal Block)
1 Block, Terminal (Part of

Wiring Harness)
‘2 Washer, Lock - IT (#8)
2 Screw, Machine - Round

Head (#8-32 x 1“)
2 Cover, Contact (LH)
2 Cover, Contact
2 Rod End, Actuator
2 Washer, Lock - Spring (5/16”)
2 Screw, Cap - Hex Head

(5/16-18 X 1-1/6”)
2 Cover, Contact (RH)
2 Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
20 Washer, Flat (17/64” ID x

5/8” Of3 X 1/16” Thk)
2 Screw, Cap - Hex Head

(1/4 -20x l-l/2”)
1 Cover, Motor Mounting
2 Rod End, Actuator
2 Washer, Lock - Spring (3/8”)

Redistribution or publication of this document
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TRANSFER SV4!TCH ASS EM BLY(4 POLE) -
PROGRAMMED TRANSITION
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FiEF. PART Cal-Y. PART
No. No. USED 5ESCR!PTIQN

SWITCH ASSEMBLY, “TRANSFER (Complete)
Standard

306-1621 1 2081220 volt, 50/60
Hertz

306-1621 1 240 Volt, 60 Hertz
306-1622 1 240 Volt, 50 Hertz
306-1623 1 347 Volt, 50/60 Hertz
306-1624 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1625 1 208/220 Volt, 50/60 Hertz
3q5. I 625 1 240 Volt, 60 Hertz
306-1626 1 240 Voit, 50 Hertz
306--1627 1 347 Volt, 50/60 Hertz
3[16-1628 1 440/4~0 Volt, 50/60 }+ertz

1 SW ITCt-il NG ASSEMB!.Y (See beparate Group for

REF. PART QTY. PART
NO. No. USED DESCRIPTION

26 CAPACITOR
312-0218 2 208~220/240 Vol!,

50/60 Hertz
312-0205 4 347 Volt, 50~60

Hertz
312-0204 4 440/480 Vei’t, 50/60

Hertz
27 SCREW MACHINE - FLAT HEAD X RECESSED

(#l Ch.32)
815-0165 4 208/220~2d0 Vo!t,

50~60 Hertz
815-0165 8 347/440480 Volt,

50/60 Hertz
28 WASHER, LOCK - ET COUNTERSLINK (#lo)

855-0008 4 208:220~240 Volt,
50,/60” Hertz

347[440~480 Volt,
50/60 Hertz

Switch, Toggle
Hainess, Wiring (!ncludes

Terminal Block)
Block, Terminal (Part o’

Wiring Diagram)

~ornponentsl

306-1493 1
306-1494 1
3061433 2
306-1430 2
815-0364 8

855.0008 8Standard
Rear Connected
Cover, Contact
Co,er, Auxiliary Switch
Screw, Machine -- Round
Head (#10-32 x i 2“)
Screw, Machine - Round

(#8-32 X 314”)
Cover, Load

208:220i240 Volt,
5060 Hertz

347 volt, 50/60 Hertz
440/480 Volt, 501tJ0 Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring

(1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 X 5“)

Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Roe, Actuator
lie, Cable
Label, Instructions
Screw, Machine - Round

Head (#6-32 x 1/2”)
Washer, Lock - ET (ti6)
Nut, Hex (#6-32)

208/220/240 Vo!t,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Terminal
Lead - 347/440/480

Volt, 50/60 Hertz

29
30

308-0406 1

338-1154 1

332-1541 1
812-0082 4

32
33

854-0007 6
812-0084 2

Washer~Loc~ - IT (#8)
Screw, Machine - Round Head

(#8-32 X 1“’)
Cover, Contact (LH)
Cover, Contact
Rod End ,Ac!ua?or :
Washer, Lock - Spring

(5/’1 6”)
Screw, Cap - Hex Head

6
7

306-1434 1
ACTLJATOR LINEAR
306-0843 2 34

35
361
37

306-0331 4
306-0332 2
306-1385 2
850-0045 2

306-0842 .>.
3L)6-C541 2
noo-ooo4 8/3

800-0030 238

(5/16-18x 1-1/4”)850-0040 18

Screw’, Cap - Hex Hea[j
(3/8-16 X 1-1/4”)

Barrier, Switch
Sw[tch, Snap Action
Screw, Machine - Round Head

40 800-0051 210
11

862.0001 10
800-(1 187 8

41
42
43

306-0281 4
309-0297 2
812-0082 4

12
13
14
15
16
17
18
19
20

306-1978 8
306-1475 1
306-1038 ‘2
306-1041 4
306-1580 1
306-1474 1
L32-0821 1

98-3491 1
812-0063 4

(#8-32 X 3/4”)
44 RELAY, TIME DELAY

307-1628
307-1628
307-1629
307-1630
307-1631

45 301-4577
46 526-0018

47 800-0009

48 850-0950

49 306-1647
50 306-1432

1
1
1
1

1

1
20

2

2

2
1

208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Bracket, Relay Mountfng
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
Screw, Cap - Hex Hedd

(114-20x 1-1/2”)
Washer, Lock - Spring

(3/8”)
Rod End, ACtlJatOr

Covc?r, Motor kfOLJntlnCj

853-0003 8
860-0006 8
BREAKER, CIRCUIT
320-0611 2

21
22
,).3

320-0608 2
320-0609 2

24
25

332-2211 6
336-2787 2

NOTE: To determine cc~rrect voltage, refer to your nameplate
and model identification In front of manual
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s’wiTcHING ASSEMBLY (2 AND 3 POLE)

REF.
No.

1

3

4

5

6
7

8
9

10

12
13

14

15

16

77

19

20
21

22
23

PART Q-TY. PART
No. LISED DESCRIPTION

SWITCHING ASSEMBLY (Complete)
2 Pole, 1 Ptlase

306-1144 1 Standard
306-1145 1 Rear Connected

3 Pole, 3 Phase
306-ti826 1 Standard
306-0827 1 Rear Connected
BASE

2 pole, 1 Phase
306-1136 1 Standard
306-1137 1 Rear Connected

3 Pok?, 3 Phase
306-052”7 1 Standard
306-0659 1 f~ear Connected
BLOCK ASSEMBLY -3 POLE, 3 PH.ASE UNl”~S
306-1058 2 Standard
306-1062 2 Rear Connected
BLOCK ASSEMBLY
306-1059 4 Standard
306- fo63 4 Rear Connected
SCREW, CAP - HEX HEAD (1/4-20 X 1“)

800-0007” 16 2 Pole, 1 Phase
600-0007 12 3 Pole, 3 Phase
.526-00 I 8 26 Washer, Flat (17164” ID x

5/8” 0!3 X 1/16” Thk)
85{~..0014 24 Washer, Lock - IT (1/4”)
SCREW, CAP - HEX l-i EACI (1/4-20 X 1-1/4”)
800-0008 8 2 Pole, 1 Phase
800-0008 12 3 Pole, 3 Phase
306-0508 2 Arm, Interlock Assembly
800-9003 2 Screw, Cap - Hex Head

(1/4-20 X 1/2”)
CONTACT AND BLOCK KIT (Includes Parts
Marked ‘)
306-1841 2 2 Pole, 1 Phase
306-1835 2 3 Pole, 3 Phase
STRAP, LOAD
337-0280 1 2 Pole, 1 Phase
337-0291 1 3 Pole, 3 Phase
337-0278 1 Strap, Jumper
STRAP, LOAD -3 Pole, 3 Phase
337-0279 1 Standard
337-0291 1 Rear Connected
337-0277 1 Strap, Jumper -3 Pole,

3 Phase
LUG, SOLDERLESS - STANDARD CONNECT
332-2054 5 2 Pole, 1 Phase
332-2054 6 3 Pole, 3 Phase
SCREW. CAP- HEX HEAD (1/2-13 X 2“)
STANDARD CONNECT
800-0094 5 2 Pole, 1 Phase
800-0094 6 3 Pole, 3 Phase
WASHER, LOCK - SPRING (1/2”) -
STANDARD CONNECT
851-0023 5 2 Pole, 1 Phase
851-0023 6 3 Pole, 3 Phase
STRAP, LOAD
337-0333 1 Standard
337-0291 1 Rear Connected
306-0534 1 Bar, Interlock
815-0446 4 Screw, Machine - Round

Head W/lT (#8-32 x
1/2”)

166-0122 8 Spacer’, Mounting Screw
337-0320 1 Bar, Neutral - Standard

Connected

REF. PART QTY. PART
No. No. USED DE$CR$PTIQN

25 815-0478 4 Screw, Cap - Hex Head
(#6-32 X 3-1/2”)

26 850-0020 4 Washer, Lock - Spring
(#6)

27 860-0005 4 Nut, Hex (#6-32)
28 306-0253 2 Lever
29 8J 5-0447 4 Screw, Machine - Round

Head W/lT (#8-32 x 3/4”)
30 SCREW, CAP - HEX HEAD (3/8-16 X 1-3/4”)

800-0053 4 2 Pole, 1 Phase
800-0053 3 Pole, 3 Phase

31 WASHER, LOCK 6SPRING (3/8”)
851-0022 4 2 Pole, 1 Phase
851-0927 6 3 Poie, 3 Phase

32 SCREW, CAP - HEX HEAD (1/4-20 X 1-1/2”)
800-0009 4 2 Pole, 1 Phase
800-0009 6 3 Pole, 3 Phase

33 WASHER, LOCK - SPRING (1/4”)
851-0027 4 2 Pole, 1 Phase
85i-0027 6 3 Pole, 3 Phase

34 WAStiER, LOCK - SPRING (1/4”)
850-0040 4 2 Pole, 1 Phase
850-0040 6 3 Pole, 3 Phase

35 NLIT, HEX (3/8-16)
862-1001 4 2 Pole, 1 Phase
862-1001 6 3 Pole, 3 Phase

36 309-0297 6 Switch, EWap Action
37 812-0082 8 Screw, Machine - Round

Head (#8-32 x 3/4~’)
38 306-0636 4 Bracket, Auxiliary Switch
39 306-0281 8 Barrier, Switch
42 SCREW, CAP - HEX HEAD (#8-32 X 3/8”)

815-0127 5 2 Pole. 1 Phase

815-0127 5 3 Pole, 3 Phase
44 ‘CHUTE. ARC

306-0320 4 2 Pole, 1 Phase
306-0320 6 3 Pole, 3 Phase

45 SPA’CER, ARC CHUTE
306-0668 8 2 Pole, 1 Phase
306-0668 12 3 Pole, 3 Phase

47 SCREW, MACHINE - F?O~JND HEAD (#10-32 X

1-1/2”)
812-0087 8 2 Pole, 1 Phase
812-0087 12 3 Pole, 3 Phase

45 WASHER, LOCK (#8)
854-0007 8
854-0007 12

49 337-0278 1
50 526-0048 12

51 306-1398 6

52 815-0485 4

53 850-0030 4
54 813-0109 2

55 870-0298 4
56 306-0643 2
57 306-0644 2
58 813-0110 2

* - Parts’included in 306-1841 and 306-1835 ContaC;t and Block Kit
:;

2 Pole, 1 Phase
3 Pole, 3 phase
Strap, Ground ,,
Washer, Flat (.172” ID x

3/8” OD X 1/32” Thk)
Bushing -3 Pole,

3 Phase Units
‘Screw, ShOIJlder (#10-32 x

3/8”)
“Washer, Lock - Spring (#10)
‘Screw, Machine - Round Head

(#10-32 X 1-3/4”)
*Nut, Hex - Locking (#10-32)
‘Handle, Switch (RI-I)
“Handle, Switch (L-H)
*Screw, Machine - Ro~Jnd Head

(#10-32 X 2“)
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SWITCHINGASSEMBLY{4 POLE)

PART
DESCRIPTION

Bracket, Level
Lever
Screw, Machine - Rolind

Head (#6.3~ x l.1/~”’)

Washer, Lock (#6)
Nut, He’, (#6-32)
Screw, Machine - Round

Head (#8-32 x 1-1/4”)
Washer, Lock - IT

(#8)
Nut, Hf2x (#8-32)
Bracket, Interlock Bar
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
LucJ, Solderless - Standarcj

[Jnits
Strap. Rear Connected

Units
Lug, Solderless -

Standard Units
Strap, - Rear Connected

[Jnits
Screw, Machine x

Recessed W/lT (#8-32 x 1/2”)
Screw, Cap - Hex Head

(#6-32. X 3-1/’2”)
Lever
Screw, Machine - Round

Head x Recessed
W/l”l_ (#8-32 X 3/4”)

Screw, Cap - Hex Head
(3/8-16 X 1-1/4”)

Washer, Lock - Spring
(3/’8”)

Bar, Interlock
Screw, Cap - Hex Head

(li’4-20x 1-1/2”)
Washer, Lock - Spring (1/4”)
Nut, HCX (1/4-20)
Switch, Snap Action
Bracket, Auxiliary Switch
Barrier, Switch
Spacer, Mounting Screw
Screw, Binder Head

(#8-32 X 3/8”)
Screw, Machine - Round -

Head (#10-32 x 1-1/2”)
Washer, Flat (.172” ID x :

3/8” OD X 1/32” Thk)
Chute, Arc
Spacer, Arc Chute
Spacer, Interlock
Washer, Lock - Spring

(1/4”)
Arm, Interlock Assembly
Washer, Lock - Spring

REF. PART QTY. PART
NO. ND. LJsEt2 DESCRIPTION

SWITCHING ASSEMBLY (Complete)

REF. PART
NO. No.

30 306-1426
31 306-1420
32 812-0070

t2TY.
USED

2
2
4

8
8
4

20

8
2
4

6

6

2

9
L.

4

4

2
4

8

8

1
8

8
8
8
4
12
8
8

12

12

6
12
2
4

4
8

306-1493 1
306-1494 1
BASE, SWITGH
306-1472 1
306-1482 1
306-1839 2

Standard
Rear Connected

Standard
Rear Connected
Kit, Contact

Replacement
Screw, Cap - Hex Heat!

(1/4-20 X 1“)

Washer, Flat (17/64” ID x
5/8” OD X 1/16” T’hk)

Washer, Lock - IT (1/4”)
Screw, Cap - Hex Head

(1/4-20x 1-1/4”)
Bracket, Accessory Switch
Spacer, Lever
Screw, Machine - Round

Head (#8-32 x 3/4”)
Handle, Actuator - Half -

Right Side
Handle, Actuator - Half -

Left Side
Screw, Machine - Round

Head (#10-32 x 1-3/4”)
Nut, Hex - Self Locking

(#10-32)
Screw, Machine - Round

Head (#10-32 x 2“)
Screw, Machine - Shoulder
Washer, Lock - Spring (#i O)

Standard (Includes
Parts Marked *)

Rear Connected

Standard (Includes
Parts Marked “)

Rear Connected

Standard (includes
Parts Marked ‘ )

Rear Connected

Standard (Includes
Parts Marked d)

Rear Connected
‘insulator Sleeving
‘Stop, Bar

“AScrew, Machine x
Recessed W/lT
(#8-32 X 3/8”)

‘AWasher, Lock - IT (#8)
Strap, Jumper
Strap, Jumper
Lug, Solderless - Standard

Connect Units
Screw, Cap - Hex Head

(1/2-13x2”)
Standard Units

Washer, Lock - Spring

1
33 850-0020
34 860-0005
35 812-00862

3

4

5

6

7
8
9

10

11

12

13

14

15
16
f ;7

800-0007 22 36 854-0007

526-0018 44 37 860-0008
39 306-1423
40 800-0003854-0014 40

800-0008 16
41 332-2064

306- “1431 4
306-1427 2
812-0082 16

41 3370290

42 332-2064
306-0643 4

306-0644 4
42 337-0290

43 815-0446
813-0109 4

44 815-0478
870-0298 8

813-0110 4
45 306-0253
46 815-0447

815-0485 2
850-0030 2
STRAP, LOAD
306-1463 1

47 800-0051

48 851-0022

337-0291 1
STRAP, LOAD
306-1462 1

49 306-1473
50 800-000918

51
52
53
54
55
56
57

850-0040
862-0001
308-0297
306-0636
306-0281
166-0122
815-0127

337-0291 1
S“TRAP, LOAD
306-1461 1

19

337-0291 1
STRAP, LOAD20
306-1445

337-0291
21 898-1082
22 306-0313
23 815-0046

24 854-0007
25 337-0372
26 337-0373
27 332-2054

28 800-0094

29 851-0027

1

1
3
3
8

8
2
4
4

4

8

812-008758

59 526-0048

60
61
62
63

306-0320
306-0668
306-1424
850-0040

64
65

306-0508
851-0027

(1/4”)

* Parts included in 306-1463, 306-.1462 and
306-1461 Load Strap Assembly.

A - Parts included in 306-1445 Load Strap Assembly,
(1/4”) - Standard Units
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